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FCC ID:2AEWQETWML100U
Test Report Verification

Applicant: Panasonic Corporation
Address: 2-15 Matsuba-cho, Kadoma City, Osaka, Japan
Manufacturer Panasonic Corporation
Address: 2-15 Matsuba-cho, Kadoma City, Osaka, Japan
E.U.T: Wireless Module
Model Number: ET-WML100U
Power Supply: DC 5V From Projector Input AC 120V/60Hz
Test Voltage: DC 5V From Projector Input AC 120V/60Hz
Trade Name: Panasonic Serial No.:  --—----
Date of Receipt: January 12, 2015 Date of Test: February 27~March 11 2015
Test Specification: FCC Rules and Regulations Part 15 Subpart C:2014
) ANSI C63.10:2013
The device described above is tested by EST Technology Co., Ltd.. The
. measurement results were contained in this test report and EST Technology
Test Result: o
Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the ETSI EN FCC Rules and Regulati
15 Subpart C requirements.
This report applies to above tested sample only and shall notfbe re
in part without written approval of EST Technology Co., Lt
Prepared by: Tested by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name : Wireless Module
Model Number : ET-WML100U
Modulation : IEEE 802.11b mode: DSSS(CCK,QPSK, BPSK)

IEEE 802.11g mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT20 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT40 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM)

Operation Frequency |:  |IEEE 802.11b/g: 2412 ~ 2462 MHz
IEEE 802.11n HT20 : 2412 ~ 2462 MHz
IEEE 802.11n HT40 : 2422 ~ 2452 MHz

IEEE 802.11b: 11 Channels

IEEE 802.119: 11 Channels

IEEE 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7 Channels

Number of channel

Antennaand Gain  |:  |PCB Antenna with 2dBi gain (Max)

EST Technology Co.,Ltd Report No. ESTE-R1503008 Page 5 of 152
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item

Standard

Results

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.10:2013

PASS

Radiated Emission

FCC Part 15: 15.209
ANSI C63.10:2013
KDB 558074

PASS

Band Edge Compliance

FCC Part 15: 15.247
ANS] C63.10:2013
KDB 558074

PASS

Conducted spurious emissions

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

6dB Bandwidth

FCC Part 15: 15.247
ANS] C63.10:2013
KDB 558074

PASS

Peak Output Power

FCC Part 15: 15.247
ANS] C63.10:2013
KDB 558074

PASS

Power Spectral Density

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Antenna requirement

FCC Part 15: 15.203

PASS

Note: 558074 D01 DTS Meas Guidance v03r02

EST Technology Co.,Ltd

Report No. ESTE-R1503008
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FCC ID:2AEWQETWML100U

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: November 13, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 46405-9405

Test Side Number: 9405A-1

Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1503008 Page 7 of 152



FCC ID:2AEWQETWML100U

2.3. Assistant equipment used for test

2.3.1. Projector

Manufacturer

M/N

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground.EUT
was be set into Wifi test mode by software before test.

AC Mains

Panasonic
PT-X3833STC

Projector

EUT

(EUT: Wireless Module)

EST Technology Co.,Ltd

Report No. ESTE-R1503008

Page 8 of 152



FCC ID:2AEWQETWML100U

2.5. Test mode

A special test software was used to control EUT work in Continuous TX mode, and select test channel,

wireless mode and data rate.

Test mode Lower Center Upper
channel channel channel
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2437MHz | 2462MHz
Transmitting
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2437MHz | 2462MHz
Receiving
IEEE 802.11n HT40 Transmitting 2422MHz | 2437TMHz | 2452MHz
IEEE 802.11n HT40 Receiving 2422MHz | 2437TMHz | 2452MHz
2.6.  Channel List for wifi
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
1 2412 6 2437 11 2462
2 2417 7 2442
3 2422 8 2447
4 2427 9 2452
5 2432 10 2457
IEEE 802.11n HT40
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
1 2422 4 2437 7 2452
2 2427 5 2442
3 2432 6 2447

EST Technology Co.,Ltd

Report No. ESTE-R1503008
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FCC ID:2AEWQETWML100U

2.7. Test Equipment

2.7.1. For conducted emission test

Equipment Manufacturer Model No. Serial No.  |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ~ |[ESHS30 832354 June,28,14 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 June,28,14 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z72 101100 June,28,14 |1 Year
2.7.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz |[ESVS10 100004 June,28,14 |1 Year
Spectrum Analyzer Agilent E4411B I7\/IY5014069 June,28.14 |1 Year
Bilog Antenna Teseq CBL 6111D [27090 June,28,14 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,14 |1 Year
2.7.3. For radiated emission test(above 1GHz)
Equipment Manufacturer [Model No. Serial No. Last Cal. |Next Cal.
Horn Antenna SCHWARZB [BBHA 9120 D|BBHA9120D1

June,28,14 |1 Year

ECK 002

Signal Amplifier EgEWARZB BBV9718 9718-212 June.28.14 |1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |June,28,14 |1 Year
RF Cable Hubersuhner |[RG 214/U 513423 June,28,14 |1 Year

EST Technology Co., Ltd

EST,

Report No. ESTE-R1503008
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FCC ID:2AEWQETWML100U

3 POWER LINE CONDUCTED EMISSION TEST

3.1. Limit

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(1V)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3 Test Procedure

The EUT was placed on a non-metallic table, 10cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed

according to ANSI C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.4. Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST Technology Co., Ltd

EST,

Report No. ESTE-R1503008 Page 11 of 152
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3.5. Test data

80 Level (dBuv) Date: 2015-03-07
70
= FCC PART 158 0P
60 | L 1 L)
T FCC PART 158 AV
50 [ = =
Ira
40 ﬂ
30 1l
20
10
0
A5 . 1 2 5 10 20 30
Frequency (MHz}
Site no : B44 Shield Room Data no. i 193
Env. / Ins. : Temp:24.3'C Humi:58% Press:10l.50kPa LINE Phase : NEUTRAL
Limir ¢+ FCC PART 158 0P
Engineer : Tony
EUT : WMiteless Module
Powet : DC 5V From Projector
H/N : ET-WML1lo0m
Tezt Mode 1 T Mode
Lisn Cable Emissicn
Freg. Factor Loss Reading Level Linits Margin Remark
(MHz | {dh) [db} dBuv}) {dBuy/m)  (dBuv/m) {dB)
1 0,19 9,58 9,80 g.62 28,00 53.93 25,93 Average
2 0.1%9 9,58 5.80 26.06 45.44 53.93 18,49 Qe
3 0.25 9.60 9.82 11.56 31.00 5l.80 20,60 hverage
4 0.25 9,60 9.82 21.60 41.02 61l.60 20,58 QP
5 0.4z 9,59 9.81 4,60 24.00 47,46 23,46 Average
6 0,4z 9,59 a,581 15,52 37,92 57,46 13,54 e
7 0.66 2.62 9.8l .57 28.00 46.00 1§, 00 Average
& 0.686 5,62 9.81 20.594 40. 37 56.00 15.63 or
g 0.&8l 9.62 9.81 §.57 Zd. 00 46. 00 16,00 Average
10 .81 9.62 9.81 Z6.64 45,27 H6.00 9.73 gQr
11 1.82 9.62 3.82 9.56 28,00 46.00 17.00 Average
12 1.82 9,62 a.8z 23.17 42,61 S56.00 13.39 oF

ESL.

EST Technology Co., Ltd
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SGLMl {dBu\V) Date: 2015-03-07
70
FCC PART 15B OP
60 R“““‘\\ 1 I
e FCC PART 15B AV
50 {
g R G ]
1D
40
[
30
20
10
S5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 844 Shield Room Data no. : 195
Env. / Ins. : Temp:24.3'C Humi:58% Press:10l.50kPs LINE Phase : LINE
Limit :+ FCC PART 158 QP
Engineer 1 Tony
EUT ; TMHreless Module
Power : DC 5V From Projector
H/N : ET-TML100U
Test Mode 1 TX Mode
Lisn Cable Emission
Fredg. Factor Losz Reading Level Limits Margin Femark
(MHz (dh) {dh) dBuv) {dBuv/m)  {dBuv/m) [dB)
1 0.19 9.61 8.80 7.52 27.00 £3.98 26,98 Lverage
2 0.13 9.6l 9.80 25.66 45,07 63,98 15,91 QF
3 0.25 9.61 9.82 7.57 27.00 51l.64 24.64 Everage
4 B.25 9.6l 9.82 £3:33 4z2.78 6l.64 18.88 )3
] 0.42 9.61 9.81 5.58 25.00 47.46 22.46 Average
] 0.42 9.61 9.81 15.77 35.19 57.48 22,27 op
7 0.80 9,61 9.81 8.58 28.00 46,00 18,00 Average
a 0.80 9.61 9.81 26.53 45.95 56.00 10,05 ne
9 1.08 9,64 9.83 10. 53 30.00 46,00 16,00 Average
10 1.08 9.64 9.83 2).53 41.00 56.00 15,00 nop
11 1.82 9.61 9.82 12.57 32.00 46.00 14.00 Average
12 1.82 9.61 9.82 24.49 43.92 56.00 12,08 3
EST Technology Co., Ltd Report No.ESTE-R1503008 Page 13 of 152
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4  RADIATED EMISSION TEST

4.1 Limit
4.1.1 15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2 15.205 Restricted bands of operation

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

EST Technology Co., Ltd Report No.ESTE-R1503008 Page 14 of 152



FCC ID: 2AEWQETWML100U

4.2. Block Diagram of Test setup

3010000 H=

!
|
vl H | ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
A Jm
|+ "
EUT and
Support Svsiewm
L 1
TURN TABLE
1 Sm(L)*1 Om(W)*0. 8m(H)—*| | (FIBRE GLASS)
Above 1GHz

SINTEE INETE ANEAN Y NN DA,

ANTENNA FT EVATTION VARTES FROM [ TO 4 METERS

3 Meters

EUT and
Support Svstem

1.5m(L)* 1 Oin(W)* 1. 51u(H)

TUEN TABLE
(FIBRE GLASS)

Note: We test X-axis, Y-axis, and Z-axis,. The X-axis is the worst mode,

so only the worst mode test data was included in the report.

EST Technology Co., Ltd Report No.ESTE-R1503008
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4.3. Test Procedure

EUT and its simulators are placed on a turn table, which is 1.5 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

PEAK detector, 1MHz/1MHz for PAEK measurement,

PEAK detector, 1MHz/10Hz for Average measurement

The frequency range from 30MHz to 10" harmonic (25GHz) are checked.

We test X-axis, Y-axis, and Z-axis,. The X-axis is the worst mode, so only the worst mode test data was
included in the report.

- Xpositio
Test table n‘p" EUT Stand on three
Drthogonal planes respectively
Y
EUT E ...y Lepositio
oo
3
Y-positio
i

4.4. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
2. The frequency 2412MHz . 2422MHz. 2437MHz. 2452MHz and 2462 MHz is
fundamental frequency which no limit, the limit on plots is automatically
generated by the software, it's not fundamental limit, we can't remove it.

EST Technology Co., Ltd Report No.ESTE-R1503008 Page 16 of 152
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45, Test Data

30-1000 MHz

80 Level (dBuVim) Date: 2015-03.08

70

60
FCC PART 15 B{3M)

50 - 6B

a0

O

20

1

10

30 100, 200, 300. 400, 500, 00, 700, 800, a00. 1000
Frequency (MHz)

Site no. REmhar Data no : 125

Zia. / Ant. Ant. pol VERTICRL
Limsig B3

Env. Ina, HBimd :56%; Fresa:101.52kFa

Enginserx

EUl nis

Eowar rojector

M/H

Teat Mode CH1 2412T

int Cabia Emission
Treqg. Talttor Loas Reading Level Limits Margin PRemark
(HH=z) {dB/m) {4B) (dBaV) (dBoW/m} (dBu¥/m)  1dB)

.
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FCC ID: 2AEWQETWML100U

BuLevel (dBuV/m)

Date: 2015-03-08

70

60

50

FCC PART 15 B(3M)

300, 400, 500. G600,

Frequency (MHz)

800. 900, 1000

Size no, 1 1e champer Dats no.
Disa. s Ant. s 3m Ant. pel. ¢« HORIZONTEL
Limig i FCC 5 B{3M)
Env. Ing : Temp:23,6" el Se%;Frasa:101,525P:
Engineer ! Tomy
E ! Wirelesz Moduls
s+ IC BV From Frojector
H L—M
s IEEE 802.11b CHI 24121
Ant Calbile Emissaion
freq. FTact Loss Mazgin Rsmark
(Miz) (dB/ {dB) (dB)
i 8.4 i 1 33.36 ia 12,84 GF
P 13.31 2 5.77 31.52 iz 14,42 =13
3 16,43 2 9.17 28.57 48 17,43 QF
- 17.8¢6 3 T.23 28.3%8 44 17.%84 QF
3 ZZ.2e 3 3.68 35.24 48. 16,186 GF
g 22,89 £,00 10.00 3e8.83 ia 89,31 QE

ESL.
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FCC ID: 2AEWQETWML100U

goLevel ([dBuVim)

Date: 2015-03-08

70

60|

50

FCC PART 15 B(3M).

BB

40

30

20

10

i

Sige Bo; H

400, 500.

600,

Freguency (MHz)

Date no.

= 131

700,

800. 900. 1000

Pim. J Ant. L3 2T187 Ent. pel. : HORTZIONTRAL
Limit i FCT BRAT 15 B{3M)
Enwv, Ins, Temp: 23, 6" ;Eumi s 568 Prega: 101, 52kFa
Engingex 1 Teny
EOYT Wi
Tower ' D2 5V From Erpojector
M/ 1 ET-RMLI00T
Test Mode + IEEE B02.11b CHE 243TIX
ANT. Cable Emizaion
freg. Facteor Lass Reading Level Limics Margin FRemark
MHz) {dB/m) (dB) {dBuV) |dBuV/m) (dBuV/m) (dB)
i 1,38 G, 21,58 40, ig,41 oF
2 2 2.458 2 34.53 18 11,41 Qe
3 23 11,94 2 3.7e 4g, 14,24 WE
+ 31 13.53 2 30.23 i 15.75 RE
5 74 22.28 3 36.07 46.00 2.83 QF
& EEl.&e 22,65 £.00 10.32 aT.01 46.00 E.99 SF

ESL.
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BuLeveJ (dBuV/m}

Date: 2015-03-08

70

60

50 [

FCC PART 15 B(38)

40

30

20

400,

500.

600, 700. 800. 900. 1000

Freguency (MHz)

Site np. 1% B&6 chambar

Dis. J Ant. 2 3m 27137

Limig i FCC PART 15 B(3M)

Env. Ina. : Temp; 23,68 ;HumiS6ed;Fraaasl
Engineer 1 Tony

EOT 1 Wireiess Moduils

Power * DC 5V From Erojector

M/E ET-WML106T

Teat Mode 2

Bata ns. :

Ant. pol. 2

132

VERTICEL

ine, Cable Emission
rreg. Tactor Lozs Reading Level Limita Mazgin Remark
[MHz) (dB/m) (dB) {dBu') (dBaV/m (dBuV/m) (4B)
i 43,40 .50 0,35 19.78 28,81 1 11,39 GF
2 86.26 T84 l.24 11.83 20.91 8.2 19,09 =)
% 283.70 5,82 2,09 15.85 27.38 6.04 12,62 oF
4+ 437.34 17.38 3.14 10.20 31.1% §.00 14,24 QRE
5 745.5%@ ZZ.28 3.80 13.18 38.31 18.907 G.66 QF
& 781,43 22,04 3.B6 14,84 £0.354 £8.04 5.48 ap
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FCC ID: 2AEWQETWML100U

gpLevel (dBuvim)

Date: 2015-03-08

70

60

50

FCC PART 15 B{IM).

$B:

A Jm

=1
(¥ ]
o

100.

300. 400, 500. 600,

Frequency (MHz)

! Wirales= Module

' DT 5V From Frojector

e
"
I
ey

i

3]

m
Ef
B

ET-WMLIGOU

+ IEEE E£02.11b CH1L 2482IX

Cable Emiaaion
Loss Reeding Level
{dB) (dBuV) (dEaV /=)

800. §00. 1000

Mzrgin Remsrk

(dE)

L 42,47 7.
2 Biz.0n 19,
3 B55.65 20,
i T45.%¢ 22,
5 741.45 22
B EE1.B8 22,

[ R SO ST
= 0 0

e}

B85 19.87
3.33 10.38
3.E1 12.04
3.50 13.14
3.28 14,74
4.00 16,39

b=

i a

o g

(CTRN VLR - e TR
. »

e e e

o

3o
]
&}

- %
S S

W L
3y
]

T

P
s
I
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FCC ID: 2AEWQETWML100U

ggLeve! (@Buvim)

Date: 2015-03-08

70

50

[FCC PART 15 B(3M).

a8

30 100,

i0ia.

nginser ! Tony

e
v

Teat Mode 1 IEEE

Ant
Freq. Facoor
(MEZ) {dB/m)
1 233 .04
2 251 11.54
3 321 13.66
§: 350 13,47
3 745 22,28
& EB1 Z2.89

37 Ent, pol, -: HOE

400, 500, 600,

Frequency (MHz)

700. 800, 800,

ODmca np. 2134

ZONTZL

! Wireless Madute
¥ BC 5V From ProJaceor
+ ET-RMLIOQU

S02.1lh CHi1

P —
2462TX

Cabls Emiasion

Leas Reading Lewel Limits Margin Remark
{dB} fdBuv) [dBu¥/m) [(dBu¥Vrm) (dB)
.03 1 i 12.7€& QE
2.1% i g 18 13.53 oE
3 14.24 46,00 15.15 5
2.51 11.13 46,00 iT.ES RE
3.80 3.87 4£.00 9.E7 R
4.00 1052 48.00 2.79 QE

1000
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FCC ID: 2AEWQETWML100U

Level ([dBuVim) Date: 2015-05-08

7o

B0
FCC PART 15 B(3M).

50 gt

30 100, 200, 300. 400, 500, 600, 700, 800, 900, 1000
Frequency (MHz)

Sira np. t 1# 366 chamber Date nos. @ 135
pis, 7 Bng, i 3m 27137 Ant. pol. @ AORIZOWTAL
Limic y FCC BART 15 B(3M)
Env., / Ina. i Tempy23, 6 ;iumi: 583, Fress:1061.52kFa
Enginser ¢ Tony
EUT 7 Wireless Medgulis
Fower 1. DE 5V From Frojector
£ + ET-WRELIO0T
Test Mode i- IEEE 202,1lg CH1L 24l2T
ant. Cable Emigsion
Freq. Facoor 88 Reading Level Limice Margin Remark
{MEzZ) {dB/mx) [4B) [dBuY) |dBa7/ m) (dBu¥ /m) (dB)

i 2,435 2.08 22.03 48,00 QP
2 13,53 2.40 .21 45,00 b
3 16,45 2.95 5,53 45,00 2=
4 22,26  3.30 10.74 45.00 E
5 22,04  3.86 £.95 4,00 oF
L] 22469 4,00 9,88 &6,.00 oF
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FCC ID: 2AEWQETWML100U

BuLevel (dBuV/m) Date: 2015-03-08

70

60
FCC PART 15 B(310)

50 | - a8

30 100, 200, 300, 400, 500, GO0, 700. 800, a00, 1000
Frequency (MHz)

: 1# G988 chamber Dmra no. ¢ 1386

¥ 3m 27137 Ant. pol. ¢ VERTICEL
i FCC EART 15 B{3M)

: Temp:23,6" el Se%;Frasa:101,525P:

s+ IZEE 202

Ant, Emissicn
freq. Factor Reading Limiza Mazgin Remark
[MHz) {dB/m) {dBu\}) (dBaV/m) (4B)

i 43 40 7,80 a, 19,34 28.1%8 11.81 GF
2 231i.7% 2,54 24 16.08 27.€9 1g.31 wE
3 855,65 20,08 3 12.08 I5.75 14,25 13
4 T45.2¢ Z22.2% : 13.34 38.80 d,40 QF
3 781.43 22,04 3 18.E7 42.77 3.23 GE
L3 &8 22,89 4 9.48 38.87 9,33 g
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FCC ID: 2AEWQETWML100U

Level (dBuVim)

Date: 2015-03-08

70

60

50

20

10

FCC PART 16 B[3M)

$d8

o
e
T

; -
y Temp
Tony

400, 500. 600,

Frequency (MHz)

7oo.

Daca pno, ¢ 137

ant, pel. | VERTITRL

$;Fzesa:101.52kFa

Anc. Czikle Emisaion
Treg. Factor Loss Eszding Lewvel Limits
(MEZ) {d87m) {dB} (dBuV) (dBaV/m)  (dBUV/m)
1 49.490 T80 9.95 i9.87 40
2 Z2ZB8.ES .45 2.08 15.88 4
3 #55.%5 20,0 381 11.51 44
4 7Ta5.2s8 22.24 3.30 13.57 16
S 731.45 22.04 d.58 14.34 4€
& S8E1.468 22.89 4.00 10.29 i€,

-y

[

800. 200, 1000

Margin Remsrk
(dB)

i g4 GE
2.59 RE
2.49 i
627 oF
bBi76 *)
Q.42 oE
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FCC ID: 2AEWQETWML100U

Level (dBuVim) Date: 2015-03-08

80
70
50

FCC PART 15 B{3M)

50 | 8

I o -
a—

30 - Lol

20

10

30 100. 200. 300. 400, 500. 600, Ta0. 800. 900. 1000
Frequency (MHz)

£ champber Dacs me. @ 138
=, Ant. pol. : HCBIZOHTAL
Limit B{3M)
Env.. / Ins. Bumi:36%;Fress;101,.52kFa
Engineer

£
'

| 4
(n]
&%
=
[
w

Power o grojsctor
Wwe U
Teat Mode 2.11g CEE 243TIX

cable Emiaaion
Loss Resding Level Limits M=
{dB) (dBu¥) (dBaV/m) (dBuV/m) (d

L8 ED g.45 £.0E 22.80 34.13 11.8

2 24 13.80 Z-41 14,51 30.52 15

3 04 18.45 2.585 B.12 2T7.52 42, 18

4 86 20.2¢8 3.65 £.00 31.93 i€ 14.07 RE
3 28 22,28 3.30 .42 35.85 i6 10,35 43
2 =17 22,69 2.00 I0.1% 5&.E0 i& 9.2Q QE
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FCC ID: 2AEWQETWML100U

Level (dBuV/m) Date: 2015-03.08

80,
70
60

FCC PART 15 B(3M)

50 | | a8

i;3[:- 100. 200. 300. 400. 500. 600, 700. 800. a00. 1000
Frequency (MHz)

Sige no. 1 1§ 888 chambsr Data po. @ 133
Dis. / ant. P8 27187 Ent. pal., ! BORIZCNTEL
Limic » ¥CC PRET 1T B(3M)
Eov. / Ims. ; Temp:23.6" ;Bumil:56%:Fress: 101.52ks
Engineer i Teny
EUT ¥ Wireless Modile
Eower i OC 5V -From Projector
M/H : EI-IRML104V
Teat Made + IEEE 802,11g CHIL 2462TX
Ant. Czble Emizsion
Freq. Factor Loaa Eeading Level Linice Margin PRewmark
{MHz)  (dB/m) (45) (dBuv) (dEu¥/m)  (dBuV/m)  (d3)
1 231.74 2.54 Z.07 2Z.28 33,28 49,00 ¥
2 321i.00 13,60 2.41 1478 30,73 44,00 o).
3 445,04 18,45 2.85 8.23 28.85 4§.00 Q
4 437.54 17,86 3.10 &.00 2€.38 44,00 QP
5 745.28 22,2% 3.80 3,83 36,11 4€,00 oD
€ £&1.68 22.89 4,40 .23 35.92 48.00 i
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FCC ID: 2AEWQETWML100U

Eowes
M/
Test

80

70

60

50

Level (dBuVim)

Date: 2015-03.08

FCC PART 15 B(3M)

a8

ki
R
r'l1l

"
Ll U A S

[ ]

.0
H

30.00

225.24 9,
£77.36 20,
T45.86 £z,
7a31.45 P
g81.86 22,

Jite nn. v 1+ 36
Bis, anT. R - ¥
Timir « BOC P
Limit CC

o - ¥ ;
Erv Ins, i Temg:

e Lah 3 3

-

(LIRS )]

(=R VIR

i

e

[ 1}

500,
Frequency (MHz)

600,

700,

Limitce
(d5uV/m)

200,

{srgin
(dE)

900.

Remark

27,95
27.08
35.72
40.64
41.47
3T.83

an.0n
is, 00
ig.00
46.00
46,00
46.00

12.05
18,92
10,28
& KE
2030
4.55
£:85

1000
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FCC ID: 2AEWQETWML100U

gpLe¥el (aBuV/m)

Date: 2015-03-08

T0

60

50

FCLC PART 15 B(3M).

a8

10

400,

500. 600. 700. 1000

Frequency (MHz)

800. 900.

Sizge nn. . I& 9&& chamher Bata no: @ B4l

Dis. J 3nt. 1 B 27137 Ant. psl. @ VERTICAL
Limic i FCC PART 15 B(3M)

Env. Ing Tenp:23, 6" Himi: 6% Preas; 101, 52kPa

Enginser i Toay

oT ¢ Wirsisas Moduis

% L} -
)
(3]

LDE 5V From Projector
: ET-WMLloos
Mode :

Lo L

m
w
o

[EFE 202.1ln ET20 CBL 2412IX

&t Cablis Emizsaion
Freg. Factor Locas Reading Level Limits Msrgin FRemark
{MHz) (dBm) (dE) {dBuV) (dBuV/m) (dBuV/m) (d4B)
L 43,40 G 28.32 40,448 RE
2 233.7¢ 2 2€.3€ ig.00 1a,04 Q=
3 655,85 3 35.82 48,00 18,17 _F
4 Td5.E€ 3 35,62 e, 00 6.38 GE
5 7581.45 3. 20,18 46,00 5:62 QF
a EBEBl.e6 o 36.948 a6.00 9,04 oF
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FCC ID: 2AEWQETWML100U

gglLevel (dBuvim)

Date: 2015-03-08

70

G0

50

FCC PART 15 B(3M)

o8

o

30
20

10

4T

30 100,

400, 500.

Frequency (MHz)

Dats no.

L= 3
H0T. POl

FCC PART 1S B(3M)
Env. Ina. t Terp:23.6";Bumi:56%; Freaa; L01.52kFa
Enginser v Tony
FOT ! Wireless Moduis
Fower DT 5V From Frojsctor
M ¢ ET-WML10O0U
Test Mode i’ JEEE B02,11n BET20 CBL 2412T

1 228,85 2,45
Z 3z2i.00 13.60
3 448.04 16,45
& B877.3¢ 20,28
5 7T45.8€ 22.2¢6
6 EEBEl,.86 22,68

Bezding

2.8 32,67
£.41 30.37
.38 23.64
3.65 30.31
3.80 37.43
.00 36.41

600,

700.

800. a00. 1000

142
¢ RORTICUTAL
Limics M Remsrik

[aBuV )

46.00
$£.00
46,00

n

(-
w©
"

ig
15
2

.
oW oo
il

-
o -
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FCC ID: 2AEWQETWML100U

aul..evel (dBuV/m)

Date: 2015-03-0

70

50

FCC PART 15 B3M)

a8

o

30

|1

20

10

9% 100, 200,

Site np. ! 1% 36€ chamber Data no
Dis. / &nt. P 3m 27137 Znt. po
Limic + FCC BRERT 15 -B(3¥)

Env. / Ins, t Temp:23.6";Humi:56%:Fresa:101.532kFa
Enginser { Tony

¥OT ! firelsss Madquis

Power i DC 3V From Frojacror

WH ¢ ET-RMLIO0U

Teat Mode + IEEE 202.1ln HI20 CHE 23371X

300. 400 500

Frequency (MHz)

[

800. ap0. 1000

=
RIZONTZL

LR
(E1)
o

x e

oy A e

I TR L S R A
T T TS
i T
ST

W s O s

W s O A= L0
I T R R

[ T VR
3 R = D i

(=]

2.08 33.60
2.13 32.407
2:35 28.51
3.84 33.20
3.84 33.68
4.10 31.32

[ R
W dad 1
el ok
wmm

~1 s ha

[l et et
W B3 b

v s

[ =)

L)

L2}

=]
(5]
"
I,
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FCC ID: 2AEWQETWML100U

Level (dBuV/m)

Date: 2015-03.-08

70

60

50

FCC PART 15 B(3M)

8

30 100, 200, 300. 400. 500.

Freguency (MHz)

5i 1% 966 chamber Data ng.
Di - N & - e

i 1 FCC PART 15 B(3M)

Er s Temmges 23, 6" :Homi s 56%: Preas: 101,52

Er Tany

EOT ! Wirsless Module

Fower 1 0C 5V From Projector

WH ¢ ET-WML100T

Test Mode v IEEE E02,1ln HI2Q CHE 2437TX

Ent, pol,

7o0. 800. apo. 1000

AntT. Cable Emission
Freqg: Fattor Loas Reading Lewvel Margin PRemark
(MEz) {dB/m) (dB) (dBa¥) (dBuY/ m) {dE)
I 42.40 T.38 @.35 19,38 2 1t.77 QE
2 231.76 3,58 2.97 15.83 27.42 18,56 QF
3 655.65 20.0E 361 1L.87 35.56 10,44 QE
& Td5.66 22.2¢ 3.20 13.538 38.55 £.45 s
5 791,45 Z2.04% 3.86 15.7¢ §i.68 4,34 o
& [B8i.e6 22,83 i,00 11,37 38,08 7,04 3E
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FCC ID: 2AEWQETWML100U

apLevel (dBuvim) Date: 2015.03-08

70

60
FCC PART 15 B(3M)

50 1 t -HdBE

30 : —— - |
20

10

30 100, 200, 300. 400, 500. 600. 7o00. 800. a00. 1000
Frequency (MHZ)

: 14 986 chambar Data no. & 145
+ 3m 27137 Ant. pol. | SERTICAL
. )
Fower -4
M'N { ET-WML100U
Test Mode ; IEFE 802,11n HI20 CH11 2362T
Rnet, Cakle Emizsion
Freog. Fattor Loaa Resding Level Lamits Margin ERemazy
(MEz ) {dB /) {dB) {dBaWV) (dBuV/m) ([dBaV/m) {48}
1 43._41 £.95 it £7.40 12.%80 <E
2 234.87 9 2.09 e 28,1% 13,824 WF
3 @&55.&5 24 3vel 11 35.5¢8 10,42 o3
4 T45.2¢8 22 3.90 14 40.47 5.53 QF
5 7T3L.45 22 3.86 15 41.73 .27 gF
A EEl.h8% 22, 4,04 11 37.82 838 JE
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FCC ID: 2AEWQETWML100U

gpLevel (dBuVim)

Date: 2015-03-08

70

60

50

FCC PART 15 B(3M)

poB

10

[ L R R

7 Temp:23
1 Tony
Ed ! Wirale
P i: DC5F
M ' ET-WML
T : IEEE B

400. 500

Eriasion

j 600,
Frequency (MHz)

i 14
5
=

7oo, 800, 900. 1000

"

4
BORIZICHTIAL

Freil, Pesding Level Limits Margin Ramark
(MHz) (dBuW) (dBaV/m) (dBu¥/m) ({dB)

1 Z32.73 2,33 2 22:13 33.84 46.00 12:.29 o)

Z 313.08 13.53 2 1472 3N 67 Ay 1533 e

3 437.54 17.56 3. T.04 28.00 36.00 18.00 QE

i 743.2% 22.28 3 3.04 3580 4e.40 19.2¢ )

3 731.43 22.04 3 3,41 35:31 4€.09 10,89 aF

§ =32i.58 22.689 4 8,585 3g.24 4&6.090 9.7& oF
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FCC ID: 2AEWQETWML100U

80 Level (dBuVim)

Date: 2015-03.08

70

60

50

FCC PART 15 B{3M)

8

“30 100 200. 300, 400, 500
Frequency (MHz)

ite no. ! 1% 2&& chamher Data mo.
is Ant 3m 27137 Anct.
imit ¢ FOC BART 15 B(3M

Bumi

S S e BT
=
gl

v. [ In=. : Temp:23.6":Humi:
nginser s Tony
EUT } Wireless Mpdule
Fower : BC 5¥ From Projector
W

I
t
=

+ ET-RML100OT

Teat Mode ¢ IEEE 202.11n BI40 CHI 24227
ant, Cablse Emi
Freg. Factor Loss Reading L
{MHz (dB/m) {dB) {dBu¥) {
¥ 2Z2B.,B% §.45 Z.08 22.27 33.84
2 321.40%9 13.80 2.41 1£.21 30.22
344804 18,45 2.95 2.97 28,37
¢ 677.86 20,28 3.65 7.27 31,20
5 745,28 22,26 3.90 9.35 35,51
& B21.66 27 .69 =.00 iD.70 37.39

£)
+36%;FPress:101.58kFa

800. go0. 1000

HTAL

a Qp
.43 qe
+BL QF
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FCC ID: 2AEWQETWML100U

Level (dBuVim) Date: 2015-03-08

80
70
60

FCC PART 15 B(3M)

50 i | a8

o

30 100, 200. 300. 400, 500. 600, 700. 800, 500. 1000
Frequency (MHz)

Sig= neo. 1 1% SEE chamhar Dats no,. b 14f
Dis, [/ Ant. o3 27137 Ant,. pol VERTICAL
Limic » FOC FRRT 15 B3

Env. In=. p Temp:23.6";Humi; 563 Frega:101.52kF=

Engineer v Tony

EUXY v Wireless Modole

oW ¢ DT 5V From Frojsctor

M v ETRL1000

1 + IEEF €02,11n HT40 CHL 2422TX

Cable Emizsipa

Foeq, Less Level Iimits Marglh Remark
(Miz) (48) {dBuV/m) (dBuaV/m) (dB)

1 45,40 780 .95 1g.45 27 .30 2d 12.70 JF
2 23L.76 2,54 .07 16.03 27.84 4£.00 1E.38 <E
3 457,54 17,88 3:10 10.63 31,58 +8.00 14,41 E
4 612,99 15,81 3.33 10.31 33.55 46,00 12.45 RF
S 7ib.E& 22.28 3,90 13.25 35.41 4€.00 £.59 RE
E 731.45 22,34 J.E8 13.57 39, £7 4,00 8.583 E
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FCC ID: 2AEWQETWML100U

Level! (dBuVim) Date: 2015-03-08

70

60
FCC PART 15 B(3M)

s | | | : 1]

— i

30 100, 200, 300. 400, 500. 600. 700, 800. 900. 1000
Frequency (MHz)

Site no. ! 1% 96& chamber Date no, 1 149

Bis. / Bnt. n 27137 Ant. pol. @ VERTICREL
Limit i FCC ERRT 15 B(3M

Env. Ina. Temp: 23, 6" Humi : 56%; Preaa:101,52kPa

Enginser 1 Tony

ECT Wi

Eowar . jector

M/ i

Teat Mode 5 1in HT40 CH4 2437TX

anc Cable

Freg. Factor Loas Beading Limic

{Miz) {dB) {dB) {dBuV) (4B
8 42, 40 T.06 G G 2 5 40
2 231,78 2,54 2.087 14,89 28.30 iz 0 ]
3 £55.865 20,08 3:61 1z2.00 35,68 44 10,31 QE
4+ T45.%8 22,28 3.480 13.73 3&,c¢ af .11 Qe
5 T791.45 22.04 3.86 15.71 41,61 46 4,32 QE
& BEBEl.f8 22.89 £.00 10,62 37.31 48 E.&83 QF
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FCC ID: 2AEWQETWML100U

80 Level (dBuV/m) Date: 2015-03-08

70

60
|FCC PART 15 B{3M)

50 - - y

o

[=]

30 100 200, 300. 400. 500. 600. 7o0. 800, 900. 1000
Frequency (MHz)

t 1# Sg& chamhsr i 150

s o3m 27137 » 3 HORIZCHTIAL
: FCCU PART 15 B(3M

s Temp:23.6";HueiiD6%;Fresa:101,.52kFa

Tany
Wirele=s Module
DC 5V From Projector

B &6 b wm A

Ant. Cable Emisaion
Fredg. Factor Losa Reading Level Limits Margin FRemark
(MEz) {dB./m) {dB) {dBu¥) {dBuV/m) (dBaVim) (dB)
1 225.34 o.47 1.88 22.1E 33.684 i8.00 12,36 QE
2 321.00 13,60 2.41 15.20 31.21 4,00 14,79 RE
3 443,04 16.45 2.95 10,35 29.75 46.00 16.25 QE
4 437.54 17.86 3.10 7.712 2B.68 4€.00 17.32 Qe
3 T45.Ee 22.2¢ 3.90 8,81 35,97 48.00 10.03 RE
€ 521,66 22,68 4.00 2.20 35.P89 46,00 10,11 JE
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FCC ID: 2AEWQETWML100U

Bntevel (dBuVim) Date: 2015-03.08

70

60
|[FCC PART 15 B({3M

50 | | B

30 100. 200, 300. 400, 500, 600. 700. 800, 800. 1000
Frequency (MHZ)

Size neo. . 151

Dis, ains 4 1. : VERITICAL
Limic :

Eniv., Ins, -

Enginser 2

Tower

M/H 3

Teat Mode 1

Ant Caple
2 Factor 1oas 1 L Limirs Margin Remary
Z] tdB/m) {dB}) {dBuV} [dBaVimy  {dBuV/im) (dB)

1 48,40 7.30 085 18, 28.148 47 11.80 WE
2 '233.70 .64 2.89 15 27.84 18 18.38 RE
3 E53.65 24,408 2.61 11 35.38 i€ 1c.42 WE
& 745.2¢€ 22.2€ 3.3¢C i3 32.54 1€ E.4E WE
S 781.45 iz.94 3.86 i4. 45,31 1- 2,69 wF
. EEl.b68 27.6% 4.00 £0.27 Je.58 44 .00 5.04 e
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FCC ID: 2AEWQETWML100U

Leveal (dBuVim) Date: 2015-03.08

70

60
[FCC PART 15 B(3M).

50 | a8

|

30

20

10

30 100, 200, 300. 400, 500. 600, T700. 800. a00. 1000
Frequency (MHz)

IR

Size no. i 1% 235& charbhar Daza

=)

Dis. / Ang. + 3x 27137 ant. pol. i HORIZONILL
Limic + FOC FART 15 Bi(am
In= Temp:23. 68" ;Humi: 563 ;Fresa: 101.52%kFa

V.
ngineer 1 Tony

Ant. Cable Emiasion
Freq, Factoxr ILeas Rezding Level Limirs  Margin Remark
(MEZ) (dB8/m) (4B} {dBuV) [dBuV ) (dBuV/ =) (dB)

1. Z28.8% 3.45 Z.08 23.24 3z, 44 .00 1123 #i5
2 251.1% 11.34 2.15 12 33.55 4€.00 12.45 RE
3 313,06 13,53 240 £5: 30.95 1£.00 15.05 QF
i 343,04 1E.45 2.95 g 28.87 {5,900 17.13 "E
5 TdE,.2€ 22.2€ 2.30 10,64 36.20 46,00 £.20 wE
£. Fel.Ee 22.6% 4.00 .32 3&.01 4&.00 8,89 B
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FCC ID: 2AEWQETWML100U

1000-18000 MHz
g Leve! (dBuvim)

Date: 2015-03-05

FCC PART 15C PEAK

.| FCC PART 15C AV

T

o

1000

4400,

7800, 11200,
Frequency (MHz)

14600,

Site mno. : 3m Shambex Data mo. : 753

Di=z. / Axt. 1 3m ANT I-18G Ant. pol. : VERTICAL

Eimit * "FCC PARTY 15C PEER

Env, / Ins, .2 Tempi25.6";8umi;S56%:Fres3:101,52kPa

Zngineer : Teny

EgT : Wireless Module

Powex : ‘PC SV From Frojector

MR 1 ET-WML1GHT

Taar Mode 1 IEEE B0Z.%11ih CHI 2412TX

Ant, Cable Anp Emizsion
Freqg Factor Loss Factor Heading Level Iimits Margin Hemaryx
(MEz) (aB/m) (g3 (d3) (dBoV) (dRoV/m) (dBuY/m) (d8)

i z 62 .64 34.13 B87.17 87.2€ a Feak
2 4 28 .I1.B4 31.83 46.59 57.8E 4,85 Feak
3 . | 28 11.84 31,83 54.T4 £6.03 54.00 7,97 Rverags
g 7 58 1i.60 31.97 385.z23 §1.44 74.04G 22.56 Peak
5 A E 53 :1.45 32.29 34,43 52.57 T4 .90 Z1.83 Fazk
3 0 35.40 11.15 34.00 §5.13 51:73 22.27 Feak
7 I14413.00 9491.80 10.8Z 32.78 32 .28 52,13 Z1.21 Feak

Remarks: I. Emission Level= Antenna Factor + Cable Loss — Amp Factor + Reading.

2. Tee emzssicn levels that are 20d8 below the offzcial

1impit are

net repcrted,

18000

£33~

EST Technology Co., Ltd

Report No.ESTE-R1503008
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FCC ID: 2AEWQETWML100U

Level (dBuVim)

120

Date: 2015-03.05

FCC PART 15C PEAK

60

ra

FCC PART 15€ AV

1000

Site nas
Dis. J Axnt.
Timit

Eav. [/ Ins.
Engineexr
EOT

Ecwer

'}iH

¥
Test Mpde

ba 44 . BE. BB B4 A _a® B3 48

4400, 7800 11200, 14600,

F.recmency (MHz}

3m Chambex Bata no. 2 754

3m ANT 1-18G Amt. pol. : HORIZONTAL
FCC PFART 15C PERK

Tewp:25,6% ) Humi i 56%:Freas:101.52kPa
Tony

Wirel=ass Module

DC SV From Proiect

ET-WMLIOoU

Ant Cable Ang Emissicn
Loss r Reading Level Limits Margin ERemark

m
_—

3 0
3}

(MEzZ) ds (43} (dBaV) (dBuV/m) (dBUV/m) (dB)
i 2412.00 27.60 &6.64 54,15 Bg&,.51 88,60 74,00 -12.80 Feak
Z 4874 .00 3X.28H 1¥.,B4 33,83 <E.6€ B&5.895 74.00 14.05 Feszk
3 4824.00  '31.29 1.8 31.83 37.37 48.66 54.00 5.34 Average
< I238.00 36.53 1i.B5 3z.87 35.48 5i.48 74,00 22,51 Peak
3 :po74.00 38.24 1:1.54 353.92 32.:3 4g_ 38 74,04 24,02 Fezk
11558.00 35.458. 11.22 33.84 31.70 48.53 74,00 25.47 Feak
T 14379.00 €l.77 10.%2 32,88 30,99 50.30 F4.00 23,70 Feak

Level= Ancenna Factor + Cable Loss — Amp Factor + Reading.
emzssicn levels that zre 20dB below the cfficial

18000

£33~

EST Technology Co., Ltd Report No. ESTE-R1503008

Page 42 of 152



FCC ID: 2AEWQETWML100U

120

60

Level (dBuVim)

Date: 2015-03-05

FCC PART 15C PEAK

=]

| FCC PART 15C AV
y

ko

1000

4400.

7800, 11200.
Frequency (MHzZ)

14600.

Site no. : 3m' Chambex Dava no. : 757

Dis, / Bot. 3 Ant. pol. i VERTICAL

Timie - 2%

Env. J Ing. 3 :56%: Presa2:1101.52kPa

Enginser 4

EUT : Wireless Module

Fowexr + DC SV From Projectox

HM/H t E

Tesc Heode H

Ant. Cable aAmp Emisasicn
Freg. Factor Loss Factor Heading Level Limigs Margin Remark
(MEz) (dB/m) (d3) (d3) (dBceV) (d8uVim) (d3uV/m) (d8)

i 243T.00 2T,68 6:67 34.12 3E.58 EE.TS 74.90 ~14,74 Feak
2 4874,00 31.37 12.97 3J31.80 31.98 63.52 74,00 10.58B Feak
3 4874.90 31,37 412.07 31.80 38.48 S3.02 54.00 3.98 Average
E T273.08 36.%54 11,5 32.54¢ 36.23 32,27 T4.00 21.73 Feak
5 e582.00 37.84 'I1.69 331.83 33.30 51.00 T74.00 Z23.00 Fealk
&€ 10323.00 39,45 11.29 33,52 '31.8% 49,03 74,00 24,97 Feak
T 14464.00 41,85 10.83 32.8¢ 30.83 306,75 T4.00 23.£5 Feak

Remarks: l. Emission Level= Anvenna Factor + Cable Loas —-Amp Factor + Reading.,

2, The emission levels that are Z0dB below the official

imiv are mot repoyned.

180600

£33~

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

- Level (dBuV/m)

Date: 2015-03-05

FCC PART 15C PEAK

(L)

FCC PART 15C AV

ﬂﬁ‘ﬂf‘..

hmy;wﬂ“'“wJ

4

vvgwﬁhi\vanwuvrfﬂjthu,m&ﬁﬁmwwj

F i

1000

Site mo.

Dis. / Ant. 1 3m RNT -1

Limit i FCCT PART
Env. / Ins. : Temp:25
Engcineer 1 o

EUT Wi

Eover i DC
MAN + EX z
Test Mode : IE

Ene.

; From

iy

7800. 11200.
Frequency (MHz)

Projector

Emissson

14600.

Data no. + 728
EG Ant. poi. @ HORIZONTAL

=T
freg. Faccor Loss Factor Reading Level Limics Margin Remark
(MHEz) (dB/m) (dE) (4B} (@BuV) [@BuV/m) (dBuV/m) (a8}
i 2437.00 Z7.€0 34.12 'g28.1¢ BE.S1 74,00 ~14,31 Peax
z 4572 .00 31.37 31.90 <7.G6 58.60 T4 .00 £5.49Q Faalk
5 4874.00 31.37 31.230 35.48 46.00 54,400 8.00 Average
L 0 38.35 31.99 :35.99 Lhe.dd T4.00 21,88 Feak
S a 37.87 21.92 32.63 55.38 T4.90 23,82 Faakx
g 0 38,42 33.94 31.23 4T.B9 7 (+ 26.11 Feax
7 0 41.77 33.26 30003 42.46 T4.00 24.54 Feak
Remarks: 1. Emission Level= Antenna Factor =+ Cable Loss — Amp Factor = Reading,

e emIs310n

vels

limit are pot repcroed.

—

cthag are 20d8 below the

offzcaal

18000

£33~
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FCC ID: 2AEWQETWML100U

Level (dBuVim
120 : :

Date: 2015-03-05

FCC PART 15C PEAK

60

| FCC PART 15C AV

1000 4400, 7800

11200. 14600.

Frequency (MHz)

Sige nRou » 3m Chanber Data no o 759
Dia, / Ent T 5m ANT 1-188& Ant. pol, : HCRIZOMTAD
Eimit s FCT BREBT 15
Env. / Ins, : Temp:25.67 ;HMumi :56%;Press: 101 .52kPa
Engineer t Tony
EUT : Wirelemas Mpdul
Fower : DE SV Trom Przojecto:x
M/N : ET-WML100T
Tast Mode :+ IEEE BB2Z.11ph CH1I 24682THX
AnT. Cable Amp Emission
Freg. factor ILoss Tactor Reading Level fimits Margin Hemark
(MHZ) |48/ m) (dEB) [d8) (dBuV) (dBuV/m) (dBu¥V/m) (d3)
i 2462.0C 2ZT.58 €.,69 3%.0€ 35.88 28,07 74.20 -312.07 Feak
P 4924.00 3i.45 A2.29 31,95 4T.T2 59,51 T 24,49 Feak
3 £4924.00 31.4% 12.29 31.85 36.18 47,58 54.00 6,02 Average
4 7358.00 '3€.56 211.58 31.8% 36.41 s2.58 T4.00 21,44 F=ak
5 asse.00 37:.84 L5l1.69 J[1.83 33.74 3144 T4 .00 Z2Z.3E Feak
¢ 10163.00 3&.,3% 21,50 32,08 3%.71 5i.52 74.00 22.48 Feak
7 145%9.06C €1.77 2 33.Z6 28,88 23,42 74,00 24,58 Feak
Eemarks: 1. Emission Level= Antenn Factor + Cable Loss — Amp Factor + Reading.

2.

The emisgion levels

e
that

limit are nOT reported.

are Z0dB below the official

18000

£33~

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

0 Level (dBuY/m) Date: 2015-03-05

FCC PART 15C PEAK

(%]

% il | ' FCC PART 15C AV

1000 4400, 7800. 11200, 14600. 18000
Frequency (MHz)

Site ac. i 3m Chambex Dazta no. ¢ 760

Dis. / Ant. 1 3m AMT i-18G Ant. pol. @ VERTICHL
Limit ¢ FCC FRART 15C PEAX

Eav. ' Ina. : Temp:25.6";Humi:36%;Press:101.52kka

Engineer 1 Toay

EOTY ! Wireless Mpodulse

Pawer + DO 5V From Projector

M/H t ET-WML200U

Test Mode v IEEE 802.11k CHI1 Z2482TX

AnT Cable Anp Emigsion

Freg. Factecr 1os= Factor Reading Level Limita Marcin BRemark
(MHZ} (dB/m} £48) (3B} (dBuV) |(dBuV/m} (d8uV/m) (dB)

1 2462.08 Z7.58 .62 3¢.06 B6.EL BF.02 F4.06 =13.562 Feak

z 274 00 3:_4&5 12,28 31,85 49 :a &0.53 T 8 :3.07 Fazi

3 4324.00 51,45 12.2% 31,95 355.32 47.11 54.00 €.589 hverage

4 T35E.00 36.56 I1.58 31.%3 36.5b a1l 74,00 £21.29 Feax

3 837 I 3&.68 11.44 3L.73 35.23 51.E62 74.00 22 .38 Feak

6 L0 38.83 $1.3 32.56 33.70 51.33 74.00 22.67 Peak

7 ‘ig 41,80 10.82 3z2.78 30.98 50.92 74.00 23.08 Feak

Remarks: 1. Emisaisn Level= Antenna Fastor = Cable Loas - Amp Factor + Reading,
2. The emzssion levels that are Z04dB below the offzcial

limit are not reported.
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FCC ID: 2AEWQETWML100U

120 Level (dBuV/m) Date: 2015-03-05

FCC PART 15C PEAK

) | ' FCC PART 15C AV

1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)

Site no. + 3m Chambesx Data no. : 7&9
Di=s. J Ant. : 3m ANT 1-18G Ant. pol. = VERTICAL
Edmic : FCOC BREET 13C PELE
Env, / Inz. ¢ Tempi25.6' Humi:56%;Press;i01,52kFa
Engineex 1 Teny
EX : Wireless Module
Pover : DC 5V From Projectox
MW i EI-WML
Taar Mods z
Rnt. Cable ZZmp Emizsion
Freq. Factor Loss Factor Reading level Limics ‘Margin Hemark
(MEz) (d8/mj (dB8] [dE]) (d2uV) (dBaV/m) (dBuV/m) (a8
1 2412.0C ZT.eG €.86¢ 34,15 '85.86%5 25,74 T4£.00 =11 Feak
2 4B74.00 31.38 3Il.B€¢ 331.8B3 39,33 53.52 T4.00 23 Faak
3 g00£.00 37.01 .40 31.22 35.41 52.68 T4.0D 215 Feak
3 8568.00 37.84 11,62 31.83 32.B88 50,28 74.00 Z3 Feak
5 10BE94.00 39.4% 32:1.29 3B.4& 3F.12 30.36 T4.00 £3 Feak
6§ 14158.00 41;60 10.81 33.45 31.03 30.035 T4£.00 23 Peak

Remarks: 1. Emission Leyel= Intenna Factor 4+ Capl
2. The emission Ievels that .are 20dB belc
iamit BXre not reported.

- Amp Fagtpor 4+ Reading.,
afficial
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FCC ID: 2AEWQETWML100U

60

S5ite no.

_————

0 Level (dBuVim)

Date: 2015-03-05

FCC PART 15C PEAK

g | FCC PART 15C AV

Wi

1000

Dis, [ Anc.
Limit

Env, J/ Ing.
Engineex

EUT
Bower
MAN

Tast Mode

e T

7800.
Frequency (MHz)

3m Chamber Dacs no.
im ANT 1-i1s86 Ant. pol.
FCC PART 15T BEAX

Temp 25,8 rHurms : 568, Press; 101, 52kFa
Tony

Wireiess Mpduie
DC BV From Projectodr
EI-WMIi100U

IZFE £02.1%g CHL 2412TX

11200.

14600,

949

AR AT
: HORIZONTAL

Ent. Cable Zmp Emissicn
Freg. Factor Loss TFactor Reading Level Limits Margin Remark
(ME=) [dB/m) (fat=d (a8) (dBuV) (dBuV/m) (dBuVim) (28)
1 2412.490 27.60 6.€9 34,15 24,48 58 74.00 -10,58 Feak
2 4324 00 31.28 2i1_.8& 31.EBE3 39.26 &5 Te,T0 23,48 Faalk
3 T7235.90 36.53 1i.55 32.07 34.76 77 74.00 25.23 Feak
4 8378.00 36.68 ‘1i.4¢ 31.73 35.16 55 75.00 22.45 Feak
5 10248.00 38.53 311,45 32.24 36.25 B Ta, 00 20,01 E=alk
& 14204.00 41,71 92 35.98 32,43 1] 74.00 22,9 Peak
Remarks: l., Emission Level= Lntenna Factor + Cable Loss - Emp Factor <« Reading.
2. The emission levels that are 20d0 beiow the official

i1imit are pot

regorted.

18000

£33~
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FCC ID: 2AEWQETWML100U

Level (dBuv/m)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

—

1000

7800,

11200. 14500, 18000

Frequency (MHz)

Site no. 1 3m Data no. : 773
s, /- Ant i 3m Ant, pol. : VERTICAL
Iimit i ECC FERT I3C FEAFR
Env. / Ins. i Temp:25.6Y ;Humi:S6%:Press:1401.52kFa
Engineer i Tony
h Aty ! Wirsleas Mogdulas
Fower : DC TV From Projector
M/N 1 ET-WML1O0U
Tast Mode ¢ IEEF 802.11g CHE Z&37TX
Ant. Cable Amp Emissich
Freq. Factor Loss Factor Reading Level Limits Margin Remsrk
MHEZ) 1d8/m) 145) (d8) (dBuV) (dBuV/m) [dBu/m) [dB)
i 27 .83 B.B7 B4.13 £4,28 2 30,28 Feak
2 31,37 12,07 35.13 50.E67 1] 23.33 Feak
3 36.43 ll.8&2 34.8% 50.87 D 23,13 Feak
£ 38.48. 11.47 33.28 51.086 21 2% .54 Feak
5 39.45% 11.322 32.:37 49.29 o 24.80 FeaXk
& 41.74 10,53 30.926 50.84 e 23,36 Feak

. Emimainn Leayal= EZrcannsa
The emission levels that
limit are not reported.

Factor +

are 2048 beiow the

Cable Toss — EZmp Facror = Heading.

official

£33~

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

0 Level (dBuVim) Date: 2015-03.05

FCC PART 15C PEAK

% FCC PART 15C AV

2 3 - 5 @

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Sice no. : 5m Chamber Tacta no. = 174
ol. : HCRIZCNTAL

Dis, / Ant. v 3m ANT 1-18G Art. p
Limit i FCUT FART 15C FERX

Env. f Ins. Temp-23:6" rHumi i 56%; Press i i0l.
Engineer Tony

EUT v Wirslsss Maduie

o

2kFa

Eowex DC 5V Trom Projector
M/N ET-WML100T

Taest Mods + IEEE EBDZ.11g CHE 24371X
AnT. cable amp Emissizon

Ired. Factor Loss Factor REeading Level Zimits Margin HRemark

(MHZ) (dB/m) (g8 (=) (d3uV) dB8uV/ m) (dBuV/mj (d8)
3 2437.00 27.60 6.€67 34,12 £3.24 25,348 74.00 -%,39 Peak
2 4858.00 31.34 11,99 31.88 37.39 42 .24 74 25.14 Feak
3 7103.00 35.8%% 11.51 32.31 33.9%7 49,186 74 24,84 Peak
4 2109.08 37.59 11.51 352,42 323.6) 59. 2% 74 3.7 Peak
S 10469.00 3B;87 131.33 32.66 31.29 4E.EE T4 25.32 Paak
8 13054.00 421,35 10.%6 34.13 30.73 48.91 T2 25.09 Feak

Remarks: 1. Emizsion Layvel= Entenns Tactor = (able Loss - amp Tactor - Heading.
2. The emission levels that are 2048 below the official

limit are nct reported.
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FCC ID: 2AEWQETWML100U

Date: 2015-03-05

Level (dBuVim)
120

FCC PART 15C PEAK

& | FCC PART 15C AV

]

L)

VMWWWM

7800.

11200. 14600.

Frequency (MHz)

Site no. : 3m Chamber Daca no. @ 775

Dies. / Anc i 3m EMT 1-16G Ant., pel, : HORIZONTAL
Taimit ¢ FOC PRRY 150 FEAX

Env. [ Ins. : Temp:25.6"Humi:S56%;Press:101.52kFa

Engineer 1 Teny

ETFT : Wizemisas Mpdupls

Fowex ¢+ DC 5V From Projecctor

M/N H

- 3

Anc Cable Amp Emission
Freg. factor Loss factor Reading Level Limits Margin Eemark
(HMHz) (a8 /m) (dB) (dB) {dBuV) (dBuV/m) |dBuV/m) (B}
i ZT.58 .89 34,06 83,57 83,73 T4 -8,78 Feak
z 31,49 -12.14 31.82 35.97 4T:58 T4 ZE.4821 Fezk
3 36,55 11.57 31,99 '32.95 49.03 74 24.92 Peak
4 537,32 '1:.45 32.43 '35.38 51.72 74 22.2¢8 Peak
S 32,48 1%5.47 37.17 34.23 52:.02 T4.05 21.3E Feak
€ 4280 15.82 3Z.7R HO.47 50.41 74.00 23,359 Feak
Remarks: I. Emission Leyel= iAngenna Factor + Cable Lo=ms - Amp Factor + Heading.
2. The smission levels that are 2048 below the official

Jimit are

| =

reported.

"o

18000

£33~

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

Level (dBuVim)

Date: 2015-05-05

120

FCC PART 15C PEAK

60

FCC PART 15C AV

)

dhk“uuﬁ»amJ*v*mﬂ/

Bis r}
Dais, / Ant
Limic

Env. { Ins.
Engineer
EOT

Fower

/W
Im=t Mode

1 236
£ 432
3z 748
§ 980
5 1052
& 1432

ahe ofs 3

o n m
[ R

(]

n we ma

6%:Exeas

AT

SZkPa

14600,

BEemark

+ Reading.

IEFE BOZ2.11y CH11 2562TX

Lnt, Cabie Iimp Emigsisn

facvor Loss facoor Reading Level Limits Maxgin

a8/ m} (dB] (d8) (dBuvV) (dBuV/im) (d8aV/m) |d8)

27,58 6.6% 32 83.53 -5,53
5 .3%.45 12.29 15 43 . 3§ 24.02
0 36.48 11.62 + 317 50,40 23,80
9 S8.24 11.81 BT 25,66 24.3%
9 39,45 '1i1.29 w38 £9.60 24 .40
0 43.74 :10.92 8- | 50.65 23.35
Emission Level= Antenna Factor Cable Loss — Amp Factox
The -emisaion levela chat are 2048 below the.official

1imit are not reperted.

18000

£33~

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

150 Level (dBuVim) Date: 2015-03-05

FCC PART 15C PEAK

60

N | FCC PART 15C AV
1]

1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
Data no. @ 785

Ant. pol. @ VERTICAL

M/
Taat Maods

RuT. Caktle aAnp Emission

Freq. Factor Icss ‘Factor Reading Level Limits: Margizm Remark
(MHz) {d8/m)  (d2) (d2) (dBuV) (dSu¥/m] (dBaV/m) (48}

i 2412.00 27.80 E.6¢4 3%.15 £3.37 g3 74.30 -9.4¢ Feak
P 4824.00 31.28 11.B4 31,83 38.E82 50 74.08 23.89 Feak
3 2004.00 37.01 11,40 31.22 '32.98 50 74.00 2388 Feak
4 9313.00 37.99 11.82 32.15 3+4.40 51 74,03 22.1% Peax
5 1002E.00 38,45 11,29 33.52 51 45 T4.00 24 Fazk
& 14754.00 41:.7% 10:82 33:08 30 g0 72.00 Fi Pesk

tenns Factor <« Cable Loss - amp Factor < Reading,
2 that are 20dE below the official
limit are not reported.
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FCC ID: 2AEWQETWML100U

Level {dBuVim)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

[
o)

Tesars Haode

7800.

11200.

Frequency (MHz)

Site no. H

Dais. / Bnt. =

Iimit .

Env. / Ins. 4§ T

Enganeer : Teny

EUT ! Wireless Module
Bowex DC 5V From Projectox

Ant. pol. :

Bata no.- @ 78§

14600. 18000

HORIZONTAL

N Cakle Amp Emission

Freq. Factor Icss Factor Reading Level Limits Margim Bemark

(MHz) {d8/m) (d2) (d2) {dBuV) (dBuV/m) (dBaV/m) (48}
i 2412 27 .80 E.E2 34 £3.01 E3.10 -9,10 Feak
= 4824 31.28 11.B4 331 39.9% 531.23 22.77 Emalk
3 T324 36.55 11.57 31 33.94 50.07 23.93 Feak
2 E6E4 37.32 11.45 32 34.82 51.25 Z2.7% Peakx
5 0578 32,37 31.30 33 32.42 49 _E5 24.315 Fask
E 1432& 51,74 19.82 32 31.14 £0.82 Z23:18 Pesk

. Emission

Ihe emission levels that
l:mit are

Tayal= Irntennz

net reporced.

Factor <« Cmbhle Loss - Bmp Factor < Reading,
are 2JdE beiow the oI

Tl ]
Tigclal

£33~
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FCC ID: 2AEWQETWML100U

Level {dBuVim)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15 AV

N

P

1000

7800. 11200.
Frequency (MHz)

14600.

18000

H Data no. & T8
5 Ant. pol. @ VERTICAL
' :36%;Press:101.52kPa
¢ Wireless Nodule
Power ! DC 5V From Projector
M/N g
Tess Mode 1 TEEE BO2.iln HIZ20 CHE Z2437IX
ROT. Caktle aAnp Emission
Freg. Factor Leoss Factor Reading Level Limits Margiz Remark
(HMHz) (d8/m) (dB) {d2) (dBuV) (dBuV/m) (dBaV/m) (45}
i 2437.00 27.80 .67 S4.12 =22.%7 g3.12 74.90 -9,12 Peak
z 4874.00 31,37 12,07 31.90 45,11 51.65 T4.00 22.35 Feak
3 T7742.00 38,55 13.5f 31.49 32.04 48.61 T4.00 25:3% Feak
4 18x14.060 38,48 11.47 32.17 33.33 53,31 T4.89 Z2.8% Peakx
5 23&5%.00 390,02 31.0B 34.87 31.5%9 46.82 .00 2T7.18 Fask
E 314378.00 81,77 10.82 32.88 30.33 ED.20 74.00 £3.86 Pesk
Ramarks: 1, Emitasicn Ieysi= Irvennz Factor < Cable Leoss - EZmp Factor = Hesding.
2. The emission levels that are 20dB below the official

lzmit are

T T
not ¢

eported.

£33~
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FCC ID: 2AEWQETWML100U

Level (dBuVim)
20

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

B

=2ITE. Do,

Dis, / Ant,
Limit
Env.  / Ins.

Engineex
EUT
Fowerz
H/N

Test Mode

1l 2437
2 4859
3 7062
4 8534
5 10922
6 142545

1000

i

= =

(&1

= |

4400, 7800.

Frequency (MHz)

: 3m Chamber
: 3m ANT

FCC PRET 15
H

: Tony
* Wireless Modunie
DC 5V From Fro

: ET-WMLIDOU

IEEE B0Z.1lnm HT20 CHE 2437IX
Anc, Cables IAmp Emizsion
Facotor Loss Facrtoxr R

48/ m) (d=3) (dB) (dBuV)

27.60 34.12 83.3% £3.54
31.34 3i.82 36.6% 48,13
35,681 32:36 32,30 48.25
37,97 31.82 32.02 15,77
389.45 33.52 35.83 <
41.71 33.08 28.58 4

Nemsariks:

n Layal= Zntanns

Factoxr =+

Caple Tg
gaion levels that are 20dE below t©

11200.

§ 780

14600, 1800

. HORIZCHTAL

Limits

-%,5¢ Feak
25. 57 Feak
25:.7% Peak
24,23 Feak
25.85 Eaalk
24.47 Feak

Amp Factor - Reading,
afficial

0

£33~
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FCC ID: 2AEWQETWML100U

Level (dBuVim)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

- | = 2

1000

Site no 3
Dis, / Ant. 3
Iimit 1
Env. [/ Ins. =
Engineer @
EUT H
Fower :

Test Mode :

7800, 11200.
Freguency (fMHz)
Data no. &

Ant. pol.,

14600,

731

: HCRIZONTAL

ZkFa

i
]
o
o
m
u
]
o
(]
5

L
]

o

m Prajecuor

HT20 CHI1)

Lol

Cable Anp Emizaion
igss Factor Reading Level Limits Maxrgin
[dE) (dEs) (dBuV) (dBuV/m) {(dBaV/m

B

AnT.
Freog, Factox
[MEz) {28/ m)
i 246z.00 27.58
z 4876.00 31:37
3 650,00 34.23
4 Te53.00 36,82
3 I007E.O0 385.2%
6 14202.00 41.64

Emission

Remark=

"
B e
v

P et pa et

ILevel= Antenna
Ihe emission levels

6.62 22.23 B2.44 74.80 -8.4%
Z2.087 35.14 46-68 7400 2732
2.23 32.03 33.38 £7,83 74.00 28.17
1.8 231.26 32.95 5G.02 74.80 23.398
1.5 31.%92 32.74 5G.60 T4.99 23.40
0.9% -33.39 30.65 45.256 74.00 24.14

18000

Fac

(5]
(]

that are 20d8 below the official

limit are hot reported.

= Cable Loas = Amp Fartor = Reading.

£33~
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FCC ID: 2AEWQETWML100U

120 Level (dBuV/m) Date: 2015-03-05

FCC PART 15C PEAK

FCC PART 15C AV
2 3 I 5 ]

1000 4400, 7800, 11200. 14600, 18000
Frequency (MHz)

Site no. + 3m Chambesx Data no. : 7582
Lais. [/ Ant. : 3m ANT 1 Ant. pol. : VERIICAL
Edmic :+ FCT BEERT

Env,. J/ Ins. Texpi2s. 6" 1 Humii56%,Press:101,52KkFa
Engineex : Teny
EUT ! Wireless Module
Power : DC 5V From Proiectox
M/ 7 ET-WMLIDE
Taart Mods : IEEE BOZ.- CHi1 Z246Z2TX
ROT, Cable ZAmp Emission
Treqg. Facter Less Facteor Beading Level Limics ‘Margin GRemark
(ME=z) (d8/m| (48] faicy (d8aV) (dBaV/m) (dBuV/m) (d8)
1 2482.0C 2Z7T.58 .82 34.06 21.12 £1.33 74,90 -7.33 Feak
2 4544.0C 31.47 12.37 31.8&6 37.50 4%, 3% T4.990 24,62 Peak
3 7558.90 36.56 11.58 31.99 33.04 49,18 74%.00 24:83 Feak
3 8613.00 37.82 11.68 31.9z2 3Z.24 €9, 83 74 .00 24,07 Fealk
5 10gz8 ¥} 39.45 231,29 3B.52 32.3i4 4G _ 36 T4 .00 24. 6% Peax
6 14328.00 41.74 1D.8%2 32.5%8 125.95 £3.67 T4.00 £4.33 Peak

Re=marks: 1., Emission Ieysl= Incanns Fa

= T Ii= o
2. The 2mission Ievels that are 209dB belcw the official
iamit Bre not reporced.

EST Technology Co., Ltd Report No.ESTE-R1503008 Page 58 of 152
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FCC ID: 2AEWQETWML100U

Level (dBuV/m)

Date: 2015-03.05

120

FCIC PART 15C PEAK

FCC PART 15C AV

W“ww\_/

o

1000 4400, 7800.

11200.
Frequency (MHz)

14600,

Site Ho. i 3 Chamber Data mo. & E01

Dis. / Amnc. : 3m ANT I-18G Ent,. pol. @ VERTICAL
Limit 1+ FGC BART I5C FEEX

Env, [/ Ins. Temp:25,.6" ;Bumi ;56%;Press: 103 ,52kFa

Enginesr ; Tany

EUT : Wireless Module

Fowex :

M/ 3

DC 5V From Projector
ET-WHZ120T

e

Test Mnode s IEEEZ 202.31n HI4Q CH) 2422TX
&nc. Cable Amp Emission
Freg. Factor Loss Factor Reading Level ILimacs Margin Remark
(MHEz) (EE/m) (=51 {d=2) (d3uV) (dBuV/m) (dBuV/m) (dB}
1 00 27.60 6.668 3%.15 (=137 BA.TT T4.090 =T7.77 Feak
. 00 3J1:31 11.%2 1 37,84 €8.22 74,00 24.78 Fealk
3 .00 37.01 11.40 31 33.99 51.89 74.900 22.91 Peak
4 «00 38.48 11,47 32 34.12 5 5 7T4.00 22,13 Beak
5 .00 39.45 11.22 33 31.585 4R.3E 25.62 Fealr
£ .00 41,74 19,32 32 29,84 42,52 24,48 Peak
Eemarks: 1. Emission Levei= Ancenna Factor + Cablie Loss — Amp Factor + Reading.
2. Ihe emigaion leyels that sre 20dB below the official

iimit are not reporced.

18000

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

Level (dBuV/m)

Date: 2015-03.05

120

FCC PART 15C PEAK

FCC PART 15C AV

B

1000

Site no,

Pis, /
LimiT

ADT .

4400,

Chamber
ANT -1

i
Sm

o &

FCT FART 15C PEaX

: BG2
: HOBRIZONTAL

14600,

Env. / Ina. & Terp:25.6":Humi:56%:Preasilnl.52kPa
Engineer ;3 Iony
FUT T Wireless Hodule
Eowerx + DC .57 From Projegtor
M/8 1 ET-WMLIOOU
Test Mode ¢+ IEEE B802.5i1n HI4O CHI 2422TX
AnT. Cable Amp Emi=ssion
Fredqg. Factor ILoss TFTaoter Reasdirg Level Limits Margin Remark
IMHZ) (32/m) (dB) (d8) (dB8uV) (dBuV/m) (dBuV/m) (dB)
1 2422 27.60 6.66 34.15 80.6€3 B0.74 T4.00 -6.78 Eeak
2 4859 3i.34 3:.99 31.8B 386,60 48.05 74 .50 25,95 E=ak
3 T205 36,52 1l1.5¢ 32.11 32.83 48,78 74.00 25v22 Feak
4 10G44 32,28 1i.55 31.85 33.53 5i.42 T&.060 £2.538 Fealk
5 11183 39.40 11.15 34.00 332.84 50,48 74.00 23.51 Feak
€ 14379 21.77 10.%92 32.88 25.80 49.61 74.00 2%.39 Feak
& Factor + Cabls= Loss - Emp Factor + Reading.

are 2048 below the

18000

£33~
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FCC ID: 2AEWQETWML100U

Level {dBuV/m)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

-

1000 4400. 7800, 11200.

Frequency (MHz)

3w Chamber Data no. ¢+ €25

14600,

Dis. f Ant. : Sm ANT EG Ant. pol. * VERTICAL

I4mit : FCC EART 15C PEARX

Enve / Ins,y & Tempi25.6':;Bumi:S56%;Freas;l0l.52kFa

Engineex 1 Tony

EUT { Wireiess Moduie

Powesz . or

MAN %

Tant Mode H CHE 2437TX

ROT. Cakle Rnp Emission
freg. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (E2/mi {dB) (dB) (dSaV) (dSaV/m) (d3uV/m) [4B)

i Z437.09 27.863 13 '81.25 B1.40 =T, 430 F=ak
2 £874.00 -3L.37 J5.80C 42.56 54.1%7 19,90 Fezk
3 4974.00 :31:57 31,99 32.12 43.66 10.34 Average
& T324.00 38.55 21.5%9 33.83 58,06 7 o Z23.84 Peak
5 Z=0D44.00 SE.3F 3%:.85 '52.38 5G.27 T4 .50 23,73 Fazk
6 10828 33.:32 32.76 49.98 T74:00 24.02 Feak
7 1441 32,78 30,01 §9.835 74.80 249,05 Fealk

Femarks: !. Emission Level= Ancenna Factor .+ Cable Loass - Amp Factor + Reading.

2. The emissicn levels tkat ere 2048 belcw the official
Fimit ave Not reported,

18000

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

Level (dBuV/m)

Date: 2015-03-05

120

FCC PART 15C PEAK

60

FCC PART 15C AV

(5]
K

W

<}

P\ ntarg

1000 7800.

Frequency (MHz)

- -
Znoineex

T

Sice ne. :
Dis, [/ Anu., 3
Timiz 1
Env. fIns. 3

H

11200.

Limits
dauV/m) (d8uVym)

14600.

Fawer 1 DC 5V .From Projecoor
e 3 ET-WHEICOUD
Tezr Mode ¢ IEEE 802.1in HT40 CHY 2437IX
ROT. Cakle &Rmp Emissic
Freg. Factor Loss Factor Beading Level
{HHEzZ) (d8/m) (d8) (48} (d8uv) |
1 437.00 27.60 6.67 349.12 80.82 80.97
2 g7¢.0 3x.52 1z.52 31,99 34,87 46,32
3 £7:,00 - 36.34. 1X.33 32.:i8 32.%i% 47,804
L B684.00 37.32 11.45 32.43 34.48 50.82
5 1046 38.52 11.323 32.68 33.73 51.32
& 1154 41.77 10.82 33.2¢ 30.i3 45,56

74,

G

74,300

[ewls

=-0a. 37 Feak
27,08 Eezk
i Feak

b B
SIS

e I

U

]

i

tha

lavels

Ihe emission

limsit are not reported.

o

18000

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

Level (dBuV//m)

120

Date: 2015-03-05

FCC PART 15C PEAK

FCC PART 15C AV

1000

4400, 7800, 11200, 14600.

Frequency (MHz)

18000

Site ng. : 3m Chambex Data mo. 1 [
Dis. f Amt. 1 3Sm ANT 1-183 Ant. pol. t HCRIZOWTAL
Eimit H CC BART 15C PELY
Env, /' Ins,  Temp:25.6':Humi{S56%;Press:i01,52kFa
Engineexr 1 Tony
EUT {! Wireless Module
Bowex DO SV E
M/Y v ET-WMEIO0T
Tasar Mnords + TEEE B
ROt Cakle Ang Emizaion
Freq. Factor Loss Factor Reading Level Limite Margin HRemarkx
(MEz} (dB/m) (d8) (dB) (dBuV) (dBuV/m) (d8aV/m) [d=2)
1 2452.00 27.3¢& €.,87 34.09% E9.351 £9.58 -§,48 Feak
2 4893.00 31.40 12.34 31.92 36.082 §7.TG 26,30 Feak
3 6338.00 33.74 22.19 351.82 33.683 47.649 26:.386 Feak
4 B&33,.00 37.24 11,45 32,31 33.945 Q.28 23.72 Feak
5 -ip4:i= 21.38 32.36 32.1G6 43.73 24 .27 Eazk
6 14328 10,32 32.38 2Z3.6S 459,37 24063 Peak

Femarka; I, Emi=asion
2. The emisaion levels that are 2048 'below the official

lim:it are mot reported.

Imyai= Lntenna Fagfor + Cabis Toss - Emp Factor - Beading.,

£33~
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FCC ID: 2AEWQETWML100U

5 Level (dBuY/'m)

Date: 2015-03-05

FCC PART 15C PEAK

60

.| ' FCC PART 15C AV

1000 T800.

11200. 14600.

Frequency (MHz)

Data
ATnT.

no

pal. :

L i+ FCC FRRT
Eav. ( Ins. ¢ Temp:23.6°';Humi:36%;Press:191.52kFa
Engineer 1 Tony
EOT ! Wirelesa Medu'le
Paowesz ' DO 5V From Projectaor
M/H { ET-WMI2000U
Test Mode ¥ IEEE ED2.1ln HT4O CHT 2452IX
Ant. Cabls Amp EmissIon
Freqg. Factocr L1oss Factoxr Reading Level Limits Margin Remark
(MHZ} (dB/mj) (438} (3B} (dBuV) (dBuV/m} (489V/m) (d8)
i 2452 Z7.5% 6,67 34.09% E1.0%1 B1,1E ~7.48 Feak
Z 4853 3i.49 32:14 =Ei.92 24.79 16. 4% 2729 F=ai
3 6338 33.79 12.18 31,832 35.77 47.7E 2E.22 Peak
| 9256 37491 Il.81 32.18 32.20 49.59 £2%.96 Feakx
3 10714 38.48 11.47 32.1iT7 3=3.6% 51.38 22,81 Feak
6 = g 81.57 10.8% 33.59% 29.48 48.37 25.63 Peak
Amp

Emizsion Level= Entenns
The emipsion levels that
iimit are net reported.

are 2048 below th

18000

EST Technology Co., Ltd

£33~
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FCC ID: 2AEWQETWML100U

18000-25000 MHz

Size
Dia.
Limit
Env.
Engin
EOT
Eovwexr

M/N

Level (dBuvV/im) Date: 2015-03-05

120

60

FCC PART 15C PEAK

FCC PART 15C AV

18000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)

no. : 3m Chamber Data no. & T6S
J Ent. 3m AHT ABVOE 1:8G Anc, pol. : HORIZGHNTAL
¢ FCC FERT 15C FERK
£ Ins; : Temp:25.6° ;Humi»56%;Press:101.52kPa
eer t Tony
Wirelsas Mpdulae

ne E1r = -
: D SV Fram Projectox

: ET-RMLI0QU

Teat Mode ¢ TEEE BQ2.11b CH1 2412ZTX

Ant. Cable Z&Amp Emission
Freag Factor Loss Tactor Reading Level Limits Margin Remark

MHz) (&3 /m) (d8) (dB) (dBuV) (dBuV,/m} (dBuV/m) (48)

|

1 25,55 18,71 5.%28 14,49 42.77 74,00 31.23 Feak
2 85.B7 20.49 35.17 13.50 44.64 74.0D 232,328 FeaX
Remarks A F R

i1, Emission Level= Antenna Factor + Cable Loss -= Amp Factor + Reading.

2. The amissinn leymis thar are 2048 balow the official

23 a3 b N —
Iimit are not reported.

£33~
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FCC ID: 2AEWQETWML100U

120

oot

it

L Bl s T TR o O S A e S
1!5:: s
- 2 1
s

m’f‘.u:
¥

Level (dBuVim)

Date: 2015-03-05

FCC PART 15C PEAK

&0

FCC PART 15C AV

EW

18000

- i
1Oy

20800,

22200, 23600.

Frequency (MHz)
Datas sc,. @

-

pol,

T6%
: VERTICAL

AncT.

Emission

r Heading Lewvel Limite Marczom SHemark
[dBuV) (dBuV/m) |dBuV/m) (g8}
- 73 Feak
+40 Feak

L

The amissicn lave
limit are not

factor -+ Reading.

25000

£33~
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FCC ID: 2AEWQETWML100U

. Level (dBuY/m)

Date: 2015-03-05

HCC PART 15C PEAK

G0

FCC PART 15C AV

EWW

0
18000
Site =mo,
Dis. / Amt.
Eimic
Env. [ Ins.
Engineex
EUT
Eower
MW
Tesat Mpode
Freqg.
(MHZ)

20800,

Frequency (MHz)

£y

i

]

=l el hy

A

Hodule

et b

i il

Factar Los=s
a8/ m)

22200.

23600.

25000

£33~
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FCC ID: 2AEWQETWML100U

Level {dBuV/m) Date: 2015-03-05

120

FCC PART 15C PEAK

= | ' FCC PART 15C AV

9 18000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)

=2iTS OO, ¢ 3m Chamber Data no. + T76&
Dis. Ant. : Sm  ANT ABVOE 18G Ant. pel. 1 HCRIZCNTAL
EAMiL I

L./ ins. :

nginesx H

Wireiess Moduie

oM oo
ﬁ ~E

awer : ' DE SV From Projector
44N s ET-WML15!
Tast Maode : TEEE ECZ.1fb CHE 2437TX
Cable -Bnp Emission
Zoss Factor Reading Level Limics Margin Remark
[f=1=3] (d83GV) (dEaV/m) (dBuV/im) [2B)
36,07 .13.2€8 23,29 Feak
33.486 22.60 46.29 Fezk

Remarks: Emission Leyel= Antenna Factor + Cable Los= - Emp Factor - Readirng.

)
Z. Inm amissinn layels chat are ZOdB peipoy the officisl

Iimic aze pot zepsrted.

EST Technology Co., Ltd Report No.ESTE-R1503008 Page 68 of 152
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FCC ID: 2AEWQETWML100U

5 Level (dBuVim)

Date: 2015-03-05

FCC PART 15C PEAK

650

FCC PART 15 AV

a_LaMJhnRvJv%*J“”**hﬁvhhwfmwﬂ‘réﬁdAJF
e e e

18000 19400. 20800.

22200, 23600.

Freguency (MHz)

3ite no. 1 3m Chamber

Di=, / Rur. :Zm ANT ASVOE 1EG
ILimic : FCC PART :i15C FEAE

Env. Ins. ! Temp:25.6"' Hum::56%;
Engineer 1

EUT ] 38 Moduie

Power : From Projector
M/ H 1000

Test Mods : 02.110 CH11 24£2TX

Data no. : T&7
Ant,. poi. 3 HORIZCHTAL

Fress:10I.52kFa

Ent, Cable Amp Emissicn
Freq. Factor Loss Factor Reading Level Iimits Marginm Remark
MHz) (dE/m} (43 (=] (dB8uV) (d8eV/n| (d8aV/im) (&5}

Emiasion Antenna Fac
5

The smiszaicn lsvels that a
limit are nov reported.

LETRI=

ha e

25000

EST Technology Co., Ltd

ESL.
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FCC ID: 2AEWQETWML100U

Level (dBuVi
120 - (CBMVIT)

G0

Date: 2015-03-05

FCL PART 15C PEAK

FCC PART 15C AV

18000

18400.

Sm Chambex

3m ANT ABGVE 12t
FCC EART 15C PERAX
Temp:23.6" ;Hami;
Tony

Wirsiess Medule

DT 5V From Projes

ET-WMI2000

IEEE 802.11k CHIY

20800.

22200.

Frequency (MHz)

Data no. &

AnT.

i
LY
it
(2]
"

pal.

23600,

VERTICAL

25000

AnT . Cable Anp Emigsion
Frea. Factcr 1os2 Factor Reading Level Limita Margin Remark
(MHEZ} (dB/mj) (88) (4B) (dBuV) [(dBuV/m} (d8uV/m) (d5)
1 ZoB2i.0d 46.1% 20,05 35.96 149.24
2 23271.60 453.66 251.32 353.56 3.7z
Remarks: 1. Emission Level= Antenna Factor + Cable
2. Thm apissign leymals thac ara 7042 below the gfficisl

iimiT are not reported.

£33~
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FCC ID: 2AEWQETWML100U

$30 Level (dBuVY/m) Date: 2015-03-05

FCC PART 15C PEAK

W FCC PART 15C AV

QWMHM

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

3ite. no. : 3m Chamber Data na., @ 779
Bis, / Ant, i 5m ENT ABVCE 1BE Ant, pol, i HCRIZCONTAL
Limitc 3 FCC BERT 15C FERK
Env. /S Ins.  : Temp:25.6':;Humi:SE%;Press:i01.52kPs
Engineex : Tony
EUT : Wirelisan
Fower : DC 5V
H/N 1 ET-WMLI00U
Test Mods { IEEE 802.11lg CTH1 Z412TX
Anc, Cables IAmp Emizsion
Freqg. Factor Loss Factor Heading Level Limits Margin Remark
(MEz) 48/ m) (d3) (dB) (dBuV) (dBuV/m} [dBuV/m) et ]

EST Technology Co., Ltd Report No.ESTE-R1503008 Page 71 of 152
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FCC ID: 2AEWQETWML100U

Level (dBuV/m)
120

Date: 2015-03.05

FCC PART 15C PEAK

60

| FCC PART 15C AV

A#H“vmhﬁﬁHw#“Lﬂmlﬁﬁﬁ;kJ'vvkwﬂwﬁmﬂﬁaunﬂ*k**““““HHM**JM#MM*h”H“W?rﬁhbﬂw

18000

19400. 20800, 22200.

Frequency (MHz)

Site no. ' Sm Chamber Data no.
Dis. / HEnt. i 2m ANT ASCVE 1EG Ant. po
Timin 1 FCC PRRT 15C FEAE

Env. / I Temp:25.6" ;HSumi ;563 Press:101.5
Engineer Tenv

EUT Wiraless Module

E

DC SV From Frojecsoxr
ET-WMLI0O0U

Tes=t Mode : IEEE

g0z,11g CHI :2412TX%

Cable Amp Emisaicn
Loss Factor Reading Level

23600. 25000

Margin Remark

An
freaq. Fac
[MHzZ) |d8/m)

&3
45.

(€8] (d38) (dEuV) (dBuV/m) (dBuV/m)
8,35 36.44 135,31 22,41
35 35.35 13.43 44,44

(dB)
31,58 Feak
2%9.58 Feak
Amp Fi

accor + Reading.

£33~
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FCC ID: 2AEWQETWML100U

Level (dBuV/m)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AY

WEM

18000 19400,

20800. 22200.
Frequency (MHz)

23600,

25000

Site no. 1 3m Chamber Data no. @ TEL
Dis, /JAnt., 3 3m ANT Ant, pol. § VERTICAL
Iimitp 4 EFCC PERT .
Env. [f Ins. i Temp:25.6";Humi;S6%v:FPresa:141.52kFs
Engineer 3 Tony
Oy 3 Wireless Mogpls
Fower ¢ DC 5V Fram Projector
M/N 1 ET-WMLIO0U
Tast Mode ¢+ IEFE 802,11lg CHE Z437TX
Ant Cabl izl Emissicn
Freqa. Fector Loss Factor Beading Level Limita Margin Remerk
MHE=Z) 1d8/m) 1d59) (48) (dBuV) (dBuV/m) [(d8aV/m) [dB)
i 46.05 13,79 36,48 13,66 43,02 = 30.88 Eeak
z 285,83 20.47 35,19 34,22 &5.42 T4.00 ZE. 58 Feak
Remariks: . Emission Level= Ancenna Facter + Cable Loa=s — Amp Factor + Reading.
2. The emisaion levels that avre 2048 helow the official

limit are not reported.

£33~
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FCC ID: 2AEWQETWML100U

- Levei (dBuV/im)

Date: 2015-03.05

FCC PART 15C BEAK

| FCC PART 15C AV

18000

19400.

20800. 22200.
Frequency (MHz)

23600, 25000

Site no, : 3m Chambex T82
Dis. / Ant., 1 3m ANT ASVOE 185 1 HORIZONTAL
Limit { FCC FART 15C PERK
Env. [/ Ina. @ Temp:25.%':Humi:56%;Preas:101,.52kFPs
ENgineer L
EUT : Hireleass Module
Fower ¢ DC 5Y From Frolector
M/N ¢ ET-WMLIagU
Test Mode 1 TEEE: 602.%11g CH& 2437IX
Ant Cable REp Emissioh
Fraag. Factor ILaoss fFactor Redading Level Limite Margin Remark
(MEZ) (a8 /m) {d2) (dB) (dBuv) (dBuV/m) (d3uV/m)} (d4B)
i 48,29 20.08 35.%24 13.52 23.E84 Feak
2 45.E% 231.55 33.38 :2.83 45,65 Eazk
Bemarks: 1. Emission [evel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The spiasion levelis chat are 048 below the official
1imitc aye pot reporced.

£33~
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FCC ID: 2AEWQETWML100U

Level (dBuVim)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

18000

19400,

20800.

22200. 23600. 25000

Frequency (MHz)

nos -
/ Bnc,. %

Size
Bis.,
Lamit

Env. / Ins.

7£3
: HORIZONTAL

Data no.: :
Ant. pol.

UL T W Moduie
Power T D
M/H : EI
Taar Mode TS £ .
anT. Cable Anmp Emission
Freq. Faccor Ioss Factor Reading Level Limits Margin Remark
(MEZ) (dB/m) (dB) {dB) [dBuV]) ([dBuV/m) (dBuV/m) (4B}
i 20896.00 46.30 20,13 35,80 12.43 43,98 74,480 30.9% Feak
& 2258Z.00 43.76 20.9% 34,27 11.84 €4.24 T4.09 29.7E Fezk
Remarks: 1, Emiasion Level= Antenna Factor + Cable Loss - Amp Factor <= Reading,
z, The amisaion leyels rhat are 2042 below The afficial
limit afe Hiot treported.

EST Technology Co., Ltd

£33~
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FCC ID: 2AEWQETWML100U

430 Level (dBuVim) Date: 2015-03-05

FCC PART 15C PEAK

" FCC PART 15C AV

R T e i

0 18000 19400, 20800, 22200. 23600. 25000
Frequency (MHz)

3ite. no. : 3m Chambex Data noa. : 734
Dis. / Ant. i 3m ENT ABCVE 1E8& Ant, pol. : VERTICRL
Iamit : FCT PRERT 15C FEAX
Env. / Ins. : Temp:25.6" rHumi : 563 Presst10l1.52kPa
Engineex : Tony
EUT ! Wirelass M-~
Power :+ DC SV From
H/N r ET-WMLID0U
Test Mode { IEEE 802.1lg CH1l1 2362TX
Ant., Cable &mp Emissicn
E Factocr Loss Factor Reading Level Limits Margin Remark

dB/m) (d8) (d8) (dBuV) (dBuV/m} [dBuV/m) €a1-}]

£2.18

+B 45.03 T4.490 7..97 Fealk

1. Emissicr Level= Anmtenna Factor + Cable Loss - Amp Factor + Reading.
2. The pmiasjon levels that are 2048 below the official

Limiv Bre NOT reported.
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FCC ID: 2AEWQETWML100U

Level (dBuV/m)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

2

e

18000

#3#

-
i

1]
a
[ ¥]
(1]
o

20800,

Frequency (MHz)

Moduie
From Projector

Data no.. ¢

Ant.

22200

pol. 3

€%;Fress;101l.52kFa

[15]
ur

m

23600. 25000

ICRIZCNTAL

IEEF EGZ2.1In HIZQ CHI 283I3TX
ADC. Cable Rhp Emission
Freg. Faccor Losa Factor Reading Level Limits Marcin Remark
(MHz) {42/ m} {d2) (d2) {d3oV) (dSaV/m) (d3uV/m) (48)
- £&,03 19.8%4 36,21 £3.57 30.43 F=ak
P 45,7% 20.56 34.90 £4 .88 22.32 Feak

£33~
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FCC ID: 2AEWQETWML100U

Level (dBuVim)
20

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

s e iy

18000 20800. 22200.

Frequency (MHz)

Ly

ite no. : Data nc. : 796
Dis, / Anc, 3 V Ant. pel, & VEE
Iamic H "

Env. / Irs. + Temp:25,6':Humi:S6%;Fress:10l.52kPa
Engineer : ‘Toaey

EFOT 3 Wirmalsans Modul

Fower :+ DC 5V Fxom Frol

L VE 1 ET-WML100U

Ie=t Mode + IEEE BOD2.11n HIZ0 CH1I 2412TX

23600. 2500

t. Emd
Freg. facvor Loss Tfactor Reading Level imits Margim Remark
(MHz) [dB/m] (dB] (d=) (dBuV] (dBaV/im) (dBaV/m) |(cI8)
1 Zo84 46,22 20.07 €z.22 74.00 31.7E Peak
£ 2284 &5.62 23,312 44.7% T4.05 2326 Feak
Remark=z: 1. Emissicon Level= Antenna factor + Cable Loss - Amp Factor <+ Heading.
2. The emission levels chat are 2005 beElow che official

lximitT are not reported.

0

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

5 Level (dBuY/m) Date: 2015-03-05

FCC PART 15C PEAK

%0 f ' ﬁ FCC PART 15C AV

18000 19400, 20800, 22200. 23600. 25000
Frequency (MHz)

+ 3m Chamber Data no, : 787
1 3m ANT ASOVE 18C Anc. pol.  VERIICAL
i FC RT 15C FEAK
: Temp:25.6" ;Humi:56%:Press:101,.52kFa
t Io
: Wz Module
: DC
: ET
Test Mode : IE
AnT Cable anp Emisazian
Freg. Facter Losz fTactor Reading lLevel Limits Margin Hemark
MEZ) {d3/m) (48} (4B} (dBuUV) (4BuV/m) (4BaV/m) (48]
1 Z0%68.00 4£6.29 0.12 35.82 46.53 T4 .00 ZT .47 Eeak
2. -230868.00 45,61 FiL.2:X 3EB.T7 48 04 T4 .00 2. 8E Faak
Remarksi . Emission Level= Ante Factor <+ Cable Loss - Amp Factor <+ Heading.

i i nna
2., The smission levelis that ars 2048 below the gfficial

iimit are not reporced.
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FCC ID: 2AEWQETWML100U

120 Level (dBuVim) Date: 2015-03-05

FCC PART 15C PEAK

o0 FCC PART 15C AV

1MW

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

Site no. : 3m Chamber Data no. = T98

Dis. / Ant. ¢ 3Em ANT ABVOE 18G Ant, pol. § HORIZGHTAL
Limit 1 FCC FART 15C FERX

Enw. [/ Ins.

Engineer %

EUT

Bawer :

M/N H

Tast Mode

Ant. Cable amp Emission
Freag. Factor Loss Factor Reading Level Limits Margin Remark
(MHz} (dB/m] (d4B) (d8) (dBuV) (dBuV/m} (dBu¥V/m) (4B}
1 20786.00 4£6.18 36.00 14.18 25.€0 Feak
2 22557.00 45.7B 34.32 14.05 27.60 Feak

Remarks: 1. Emission Level= Antenna Factor + Cakble Laoss - Amp Factor - Reading.
2. The amission levels that are 2048 balow the official
e n T

~iINiT &r
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FCC ID: 2AEWQETWML100U

Level (dBuV/im)
120

Date: 2015-03.05

FCC PART 15C PEAK

60

FCC PART 15C AV

2
lﬁlhdhﬂﬁ—nmawwmnhfhﬁd

W

18000 19400. 20800,

22200, 23600,

Frequency (MHz)

Site .no. : 3m Chamber Data no. ¢ T899
Dis. / Ant. ¢ 3m ANT ABVOE 18G Ant. pel. : HORIZCHTAL
Limit * FCC PEART
Env. / Ins. ! Temp:25.6";Humi:5€6%;Pres3:101.52kEa
Engineexr
EUT t Wireless Mpdule
Power i DC 5V From Projectex
M/H 3
Test Mode CHIY Z2482TX
Ant. Cable Amp Emisaion
Freq. Faccor Loss Factor Reading Level Limits Margin  Remark
(MHZ) (dB/m) (dB) (dB) (dBuV) (d83uV/m) (d8uV/m)} (d=)
1 204908. ¢6,.02 19.87 36.34 13.35 42.50 31.19 Feak
2 228892, 45,76 20.91 34.27 13.E7 28,07 2T:83 Eeak
Remarks: 1. Emis=zion Level= Antenna Factor + Cable Loss - Amp Factor + Heading.
2. The emissipon levels that are 20dB8 below the official

iimitT are not . repozrted.

25000

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

120

Level (dBuV/m}

Date: 2015-03.05

FCC PART 15C PEAK

FCC PART 15C AV

1,—v&f?mm.&W*ﬂ+~*”M“’#w’“

18000

19400.

20800,

22200.

Frequency {(MHz)

23600.

Sice neo. ¥ 3m Chamber Data na. & 200
Di=s. / Ang $+ 3m ANT ABOVE 118G Ant, pol. : VERTICAL
LamitT v FCO FART 15T PERK
Env. / Ins. : Temp:25.6" Aumi:56%:Preasil0l.52kPa
Enginsex +. Tony
EUT -
Eower g
MY 2
Teat Mode 1
Ant. cable Iop Emiasion
Freag Factor Losa Factor ReEading Level Eimigs rgin SEemari
(MEZ) (dB/m) (dE) (dB) (dBuV) (ZSBuV/m) (dBu¥V/m} (£3)
1 46.18 20.04 35.98 1z.54 42.78 74.00 31.22 Feak
2 45.65 21.38 33,859 312.37 45.8% 74,00 2,19 Bealk
Remarks: Emzsszon Level= Antenna Factor + Cakle Loss - Zmp

3w

The emissio

4imit &re o

n levels

oL reported.

that are 2048 palaw

=
the officia

actor -+ Reading.

25000

£33~
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FCC ID: 2AEWQETWML100U

£30 Level (dBuVim} Date: 2015-03-05

FCC PART 15C PEAN

" FCC PART 15C AV

18000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)

Ul

Site 0o 5 3m Chamber Cata no. = El1

Dis. / Ant. ¢ 3m ANT ASVOE 12C Ant., pol. ; HORIZCOHWIEL
Limit : FCC PARI 15C PERE

Env: / Ins. @

T » .

Engineex z

Eowex :
MSN 7
‘

Test Mode

Remarks: 1, Emiszicn Level= Antenna Factor + Cakble Loss - Amp Factoy < Beading.
2, Ihe emission levels that are 20488 below the official
limit ‘are mot reporced.
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FCC ID: 2AEWQETWML100U

0 Level (dBuVim)

Date: 2015-03-05

FCC PART 15C PEAK

| FCC PART 15C AV

18000

19400.

20800,

22200, 23600.

Freguency (MHz)

1 5m Chamber Data no. 3 B12
i Em ENT ASCVE 18C Ant., poi. : VERIICAL
I 225.6" ;Huml ;56%; Fress 101.52kFa
Engineer H
EUT H
Eowex H
M/H z 1
Te=t Mods + IEEE BOZ.,11in HT40 CH: 2422TX
ART. Cable Anmp Empission
Freag. Facteor Loss Fagror Reading Level Limits Margin Remark
MHEz) 28/ m) (43) (d3) (dB8uV) (dBuV/m) [dBuV/m} (d8)
5 36.44 3Z2.4% 41.35 32.65 Feak
2 35.32 I2.39 £3.58 30.492 Feak
Remark=: 1. Emission Levels Antenna factor -+ Tabie Loss - Amp Factor = Reading.
2. The amission Ievels that are 20479 bhelow the officia
limit are not reporced.

25000

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

120 Level (dBuV/m) Date: 2015-03.-05

FCC PART 15C PEAK

o FCL PART 15C AV

18000 19400. 20800, 22200, 23600. 25000
Fraguency (MHz)

Site no. H hambex Data mno. 7 E13
Dis. f Amm. @ ANT ABCVE 128G Ant. pol. &t VERTICAL
Limit [ ART 15C PERY
env,  Ins., 56" HumiiS6%;Freas:i01.52kFa
Engineexr 1
EUT H eleas Module
Power s From Projecctor
MY v ET-WMEIi000
Tase Mods : IEEE BOZ2.311n HT40 CHE 2437TX
Aot Cakble BJAmp Enisaion
Freg. Factor Leoss Factor Beading Level Limitc2 Margin Remark
MHz) (dB/m] (d3) (dB8) (dBuV) (dBuV/m) (d8uV/m) (a2}
1 28,25 20.1€
Z 45,66 2Z21.7%

ESI EST Technology Co., Ltd Report No.ESTE-R1503008 Page 85 of 152



FCC ID: 2AEWQETWML100U

o Level (dBuVim)

Date: 2015-03.05

FCC PART 15C PEAK

60

FCC PART 15C AV

1 WMW

LT R

18000 19400, 20800. 22200.
Freqguency (MHz)

Site ac. A Date ac. :
x=, / Anc. r 3m 4 Ant. pol.
Limic v FCC B2 %

Env. / Ins: © Tempi25.6':Humi:5&%:Fress:101,:52kPa
Engineer ¢ Tony

EDT ! Wireless Modils

Fawez DC 5V From :Frajectaz

£
@
o
)
=
H
b
l.:l
()
¢l

Test Node : IEEE BD2.21n AT4D CHE 2437IX

ant, Cacle &amp
freg. Facvor Loss Factor
i 1agy {dB)

abs

23600. 25000

CRIZONTAL

Margin Remark

Remarks: 1, Emissicn Level= Ancenna s
2., The samigsion leyels cha
limit avre Hot reported,

3]
m
Hoy
Mmool

EST Technology Co., Ltd
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FCC ID: 2AEWQETWML100U

Level (dBuVi
120 - (CBMVIT)

Date: 2015-03-05

FCC PART 15C PEAK

G0

FCC PART 15C AV

R I et i b

18000 18400. 20800.

22200.

Frequency (MHz)

i Sm Chambex Cata no
1 3m ANT ABVOE 128G Ant. po
s+ FCC PART 15C PEAX

Eav. { Ins.  Temp:23.6';Humi:36%;Press:101.52kEa

Engineexr : Tony

ETUT : Wireleszs Medule

Fawez DC 3V From Projectorx

M/H
Test Mode

ET-WMI2000U

IEEE 802.11n HYY9OQ CH7

23600, 25000

BeE

P omaw

- HORIZONIAL

LIMIH3I0N

Frea. Factcr 1os2 Factor Reading Level Limita Margin BRemark
(MHEZ} (dB/mj) (88) (4B) (dBuV) [(dBuV/m} (d8uV/m) (d5)
1 .08 48,08 19.€85 36,36 13.0% 2,53 31.47 Feak
2 501 .08 5.8 29.85 34.38 3:3.19 4= .88 Z2.04 Faszi
Remarksa: - Emiszion Level= Antenna Factor + Cable Loas + Reading.

2. Thm apission leyals that ara 7042 below the

iimiT are not reported.

- Amp Faoter
officiml

EST Technology Co., Ltd

£33~
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FCC ID: 2AEWQETWML100U

£30 Level (dBuVim} Date: 2015-03-05

FCC PART 15C PEAK

" FCC PART 15C AV

18000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)

Site 0o 5 3m Chamber Data no. = Ele
Gie. J Ant. i 3m ANT ASBOVE 12C Ant, pol. 3 VERIICAL
Limit : FCC PFART 15C FEAX
Env. / Ins. empsZ5.6"' Humi :56%; Preas101.52kPa
Engineexr 1y
gless Maduis
5V From Projecctor
MSN T-WMII0OU
Test Mode IE B02.11r HT40 CH7? 24952TX
Ent, Cable ZAmp Emigsion
freq Factor ILoss Factor Reading Level Limits Margin Remark
(MHz) (dB/m] (d8) (dB) (dBuV) (dBuV/m) [dBaV/m] [d=}

1, Emissicn Level= tor
2. In= Emisaion levels that are 2088 below the offigcial
limit ‘are not reporced.
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FCC ID: 2AEWQETWML100U

5 BAND EDGE COMPLIANCE TEST

5.1

5.2

5.3

Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in

15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

Test Procedure
1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto
(b) AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto

Test Result
Pass (The testing data was attached in the next pages.)

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2412MHz. 2452MHz and 2462 MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software, it's
not fundamental limit, we can't remove it.
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FCC ID: 2AEWQETWML100U

5.4

Test Data
zuLavm[dBUVﬁn]

Date: 2015-03-05

2300 2326.

Size no. v -3m Chamber
Di=s. / Anc. 3m RNT L1-1gC

FCT PRRT 15C PERK

Limit

Env. / Ins.
Engineer Tony

EUT

Bovier

Wiralesas Module

DC 5V Trom Projiector

2352.

2378. 2404,

Frequency (MHz)

- a 1
-

Eata

Ant. poil. @

=
HORIZONTAL

Temp:25.6';Huml156%; Fresa:191.52KPa

2430

MiN ET-WMLi100UT
Tear Mode IEEFR 802.17b CTHI 24317TX
Ent. Cable Ao EmMizgszion
Freaq. Factor Loss Factor Reading Level Limits Margin Remark
(ME=z) (d8/m) [(dB) (4B} {dBuV) (dBuV/m) (dBuV/m) (43}
el 2329.,12 £37.73 6.5¢ 34,23 <€1.57 41 .61 74,00 32.3% Feak
>3 2290.00 27.64 6.62 32.:9 42,57 17 .54 74,00 31.38 Fealk
3 2400.00 27.61 6:.62 34.18 42.586 42,861 74.50 25.39 Fezk
L 2912 L7 80 b.&¢ 39.15 B7.10 EF.18 74,00 -13.19 Feak

2. The emzssion

Iimic are noc reporced,

Emiasion Level= Antenna Factor = C

levels that are 20d3

o
m
|l

EST Technology Co.,Ltd
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FCC ID: 2AEWQETWML100U

Level (dBuVim)

120

Date: 2015-03.05

LA

4

:;;\;\ﬁc PEAK

FCL

PART 1

C AV

2300

2352.

2378.

Frequency (MHz)

2404,

2430

Site no. * 3m Thamber Bata ne. ¢ 756
Dz=. / &ntc. : 3m ANT 1-18G Ant. pol. - VERTICAL
Zimit : FECC PART 13C PEORY
Env. / ina., 1 Temp:25.6";Humi:i156%:Fresg:i101,52kPa
Engineer » Tony
EUT U Wireleas Module
Bower H C 3V Fzom Projector
M/n ;
Tasztc Mode §
kot Cable Imp Emigaion
rreg. Factor Loas Factor Reading Level Iimits Margin Remark
{MHz) {de/m) (d8) (d8) (dBuv) (4BuV/m| (dBuV/mi (45}
JE4 g.80 34.1% 45,827 45.82 28.08 Feak
65 &.62 34,13 4&5,2E £5 .35 Z8 .63 Fealk
+B3 6.62 39.18 45.386 4541 28.59 Feak
7,60 6.64 34,15 §£7.16 87,18 =13,18 Eeak
aicn Level= Antenna Faster + Cable Loss - Imp Factor + Beading.
emisgion levels that are J0dB below the cfficial
Brs not rencorced.
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FCC ID: 2AEWQETWML100U

5 Leved (dBuVim) Date: 2015-03-05

HWM-W_,\\
_[r _ FCC PART 15C PEAK

W / | ' | FCC PART 15C AV

% | kwhw\,ww

2450 2460, 2470, 2480. 2490, 2500
Frequency {MHz)

Site no. + 3m Chamber Data no. ¢+ 761
Dis. / Anc. 3m ENT 1-1eg Ant. pol. @ VERTICAL
Timit FCCT BRRT 15C PEAX

Env. [/ Ins.
Encineer
EUT

Bower

MiH

Tear Mode

Temp:25.6" ;Huml 156%; Fresa: 191 .52kPa

-i
Tony

Wireless Module
DC 5V Trom Proijector
ET-WME2200

IEEE

CHI1 2482TX%

Lar- o) ErMiasion
ctor Reading Level Limitcs Margin BRemark
aB) {dBuV) [dBuV/m) (d8u¥V/m) (a5}

£ e 6.69 34.G86 27.94 BB.1E T4.08 ~14.i5 Peak
z g 6.7 34.03 40.3% 4G.57 T4.00 33.45 Faszk
3 T 6:73 34,00 4%3.12 44.42 74.80 £9.58 Pea

1. Emiasicon Ievel= Apntenne Factor 4 Cable Ifoss - amp Factor <+ Reading.
2. The smissigon levels that are 29dBE pelow the official
limit are not reported.
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FCC ID: 2AEWQETWML100U

Level (dBuVim)

Date: 2015-03-05

120

FCC PART 15C PEAK

60

FCC PART 15C AV

o

2450

3ite no. :

Dis, J/ Ant, : 3m

Time . CC

Env. J Insg.

Engin=er : Tany

EUT : Wizreless Module
Fower :

H/H

Tast MHode H

3m Chamber

Cable Amp
Factor Reading Level

Ant.
Freg. Faccor
[MEz) (dB/m)
i Z460.45 27.58
2 2483.50 27.58
£ 24585.60 27T.57

=

2480, 2490,
Frequency (MHz)

Dats ao. : 7e2

Ant, poi. @ AORIZOHNTAL

2500

Emission
Limivs: Margin Remark
(dBuV/m) (dBuV/m) (d83)
=3 74.00 =12.53 Feak
54 T4.00 83,496 Feak
85 7&.00  28.1E Feak
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FCC ID: 2AEWQETWML100U

Level (dBuVim)
120

Date: 2015-03.05

-

i'CC PA m PEAK

60

FCC AART 135 AV

2300 2326

Site 1o 3m Chamber

Dis. J Ant. 3m ANT 1-18G
ITimit FCC PART 15C PERK
Env. [ Ins. Temp: 256" s Humi: 5

Engineer Tony
EUT
Eower
M/

waf

Teasr Meds

Wireless Module
DC 5V From Projector
ETr-wWMLiogH

TEEE ‘BQ

be a4 mE @e ke aE as se w8

 woa

£.11g

2352,

2378,
Frequency (MHz)

2404, 2430

-
= .

1. : HORIZCONIAL

CHY 2432TX

ART. Cable Amp Emissicn
Freq. Factor Loss Facter Reading Level Limits Margin ERemark
MEZ) (d8/m] (43} (d8) (BOV) (G8uV/m] (aBuV/m) [dE)
1 233%.26 -27.73 &86.5¢ 34.23 3537.77 37..83 74,00 3e.17 Esak
z 238G.00 27.84 .62 34.:9 36.28% 35.88 74.00 37.312 Fezk
3 2400.00. 27.61 é.6d 34.18 31074 51.7% 74400 22.2% Feak
g 2412.71 27.8D 6.64 34.15 E8.81 B2.78 74,00 -14.7C Feak
Remark=: 1. Erdssion Level= Antenna Factar + Cable Loss - Anp Fastor + Reading.
Z. The emission levels that are Z0dE below the coificial

jimic ave ner raportad,

EST Technology Co.,Ltd
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FCC ID: 2AEWQETWML100U

Level

(dBuV'm)

—_———

Date: 2015-03.05

120

e

LC PART 151 PEAK

60

| FCC PART 18C AV

=

2300

S5ite no.
Pis. / Ant.,
Ismt

Env, / Ina,
Engineer
EOT

Baower

H/H

Test Mods

2352,

2378 2404. 2430

Frequency (MHz)

: 3m CThamber Data ne. 1 772

P 3m BNT 1-1E6G Ant. pel. ¢ VERTICAL
1. FCC.FART 15C PELAX

o Temp 25,6 ;Humi ;563 Frea3:101 ,52kPa

¢ Tomy

! Wireleazs Moduie
i DC 5V From Brojector
; ET-WHMLI00U

IEEE 802,11

Beading Level

Emigaion
ISmits
(dBuV/m) (dBaV/m)

40,03 74,90 33.97 Beak
94 .57 74.00 29,43 Feak
48.35 74.00 25.65 Feak
29.158 T4.00 —-15.15 Fealk

Freg.
(MHz )

1 2338.8

2 2390.9

3 24G0.2

4 2414.0
Femarka: I,
2.

ART. Cable Amp

Factor Loss Factor

(48 /m) (22) (d2) (8BuV)
T @37%3 6.8 34.Z3 389,87
8 27.64 .82 4,15 44 =0
G 27.61 6.62 34.1% 4£5.30
&  27.60 .64 34.15 83.06
Imission Level— Antenna Factor
Ihe emiag:icn lsvels that are 2
limit are not reported,

43

+ Cabie Losa - Aamp Tactor + Reading.
beiow the cificzal

ESL~
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FCC ID:

2AEWQETWML100U

5 Level (dBuVim)

Date: 2015-03-05

FCC PART 15C PEAIC

60

FCC PART 15C AV

o AN

2450 2460, 2470.

2480,

Frequency (MHz)

3m Chambex

/ Ins.
Engzneer
EUT
Powex

M/

Tast Mode

2490,

2500

RAT. Cebtle &Amp Emizgion
Freg. Factor Icss Factor Reading Level Limits Margiz Hemark
(MHz) a8/ m) (d2}) (== [d3uV] (dBuV/m] (dBaV/m) (8}
i 2480.7C¢ 2T7.EB8 E.62 34.26 2f.3% gg.80 74.30 —12.80 Feak
z 24B83.50 37.58 6.7% 34.03 36.08 26,354 T4.05 37 .88 Fealk
3 2432.60 27.58 6.73 34,03 :41.B4 42.12 T4.00 31.88 Feak
Berpark=: 1. fmiasion Level= Afntenna Factoar « Cable Loss = Amp Factor = Feadin
<. Ihe emission levels that arse Z20d8 below the ofTficial

limit are not reported.
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FCC ID: 2AEWQETWML100U

Level (dBuVim)
120

Date: 2015-03-05

FCC PART 15C PEAK

60

FCC PART 15C AV

3

2450

3ite no.
i=, [/ ADT.

Test Mode

ray
4
m
|Q

2460,

3m Chanber
3m ANT 1-13C
FCC FART 150 FE3X

Temp:25.6° Hums :56%;

Teny

Wiralasas Maoduie

DC 5V From Prajeczor
ET-WMLIG0U

IEEE B802.11g CH11

2470,

(dBuV)

Freguency (MHz)

Data no.

Ant, pol.

Freasa:191.52kFa

2482TX

Emiszion
r Reading Level

2480,

Limits
(d3uV/m| [dBaV/m)

s TTH
H <

+ HORIZCHTAL

(85)

Margin

2480,

2500

.

[MHZ)
1 2463.2
F 2483.3
3 2485.8

E4,.84 B8s5.05
40 .08 20..3%
44,53 44-B3

T4.00 -=11,05
TE.50 33.66
74,00 29517

(dB/m} (d3) (28]
§ 27.58 6.62 34,06
G -&T.35E B.7T1L 34.903
5 27,58 B.73 34.03
Emis=ion

limit are pot reported.

official

Leayeim ZrTenna FacrLor <+ Cable fo== - Empn Factor -+ Reading.
The emisaion levels that are 20dE below the

ESL~

EST Technology Co.,Ltd

Report No. ESTE-R1503008

Page 97 of 152



FCC ID: 2AEWQETWML100U

Level (dBuVim)
120

Date: 2015-03.05

LC PART|

&
-

f}i PEAK

FLLC PA

AT 18C AV

y

1 2,
T R T P S e P e il
|
i
2300 2326, 2352, 2378. 2404, 2430
Frequency {(MHz)
Site no. i: 3m- Chamber Data na. = TE7
bDi=s, /7 Ant. . 3m ANT 1-18{ Ant, pol. @ HORIZONIAL
Bamix 3 FCC PART 15C FEAR
Env. { Ing, v Tempi2S.6 T umt s T36%;Preas: 10L.52%kFa
Engineer v Tony
EUT ¢ Wireiess MHoduie
Paower i DC SV From Prcijector
M/N 1 ET-WMI1000
Test Mode : TEEE BQZ.11n HYZ0 CH1 2412TX
int, Céble ZImp Emiesian
Treag. Factor Loss FCfactor Reading Level Limits Margin Remark
(MH=z) (dBSm) (d2] (ds8) (c8EV) (BuEV/mi (48 ; (a3}
1 2327.82 Z7.73 6.54 354.23 36.51 38,35 74.00 37.45 Peak
2 2390.00 27.64 E.62 34.1% 36.30 36.48 T4.00 37.5% Faali
3 2400.00 27.61 £.62 334,18 45,57 56,02 T4.00 27.88 Feak
! 249415.57 27,649 &6.64 34,15 84.46 24,55 74,00 ~1G.55 P=ak
Remarks: 1. Emisszon Level= Anctenna Factor + Cakle Loss - Amp Factor -+ Reading.
2. The emissionn levels that are 2048 below the official

Iipit ares Lot repovried.
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FCC ID: 2AEWQETWML100U

120 Level (dBuVim) Date: 2015-03-05

4

] m%& PEAK

FCC PART 15C AV

2300 2326. 2352. 2378. 2404, 2430
Frequency (MHz)

Site no. 1 3m Chamberx Data nc. & 7JEE

Dis. / Ane. : 3m ANT 1-18G Ant. pel. @ VERTICAL
Limit :  FCC EBERT 15C FEEK

Eav. / Ins. o Temp:25.6';Humi:Sé%;Fress:101.52kPa

Engineer 1 Tony

EOT ! Wireless Moduie

Bower : DC 5V From Prajectar

M/N i

Tear Mode : CHI 2412TX

Aot. Cable: Amp Emissinn
Freg. Factor Losa Factor Reading Level Iimits Margin Hemark
[MHZ {d8/m) {d3) {d8) (dBuV) (dBuV/m) (d3uV/m) (4B)
i 2358.67 Z27.67 6.58 34.20 37.58 37.13 74,006 36.E Peak
b 2330.00 27.64 E.62 34.189 38.72 38.73 T4.90 25.21 Fazk
3 z440 257 .61 6.62 34.18% 42.87 42.72 40 31.28 Feak
g 2913 27 .80 e.64 34.1c Bg.%7 g4.58 74,00 -10.5%F Feak

1. Emassion Level= Antenna Factor = Cable Loss — Amp Factor +— Reading.
2. TEe emzssicn levels chat are 20d8 below the offzcial
1imit are fnpt réeported,
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FCC ID: 2AEWQETWML100U

Level (dBuV/m)
20 (

Date: 2015-03-05

FCC PART 15C PEAK

i

| FCC PART 15C AV

2450 2460, 2470.

2480. 2490. 2500

Frequency (MHz)

Size no, i 3m Chambey Data no, & 793
Dis. / Ant. 1 23m  ANT 1-18G5 Ant. poil, ¢ VERTICAL
Limit { FCC FRRT 15C FERX
Env. / Ins. : Temp:2S.b':Humi:S6%:Preas:l10l 52kPs
Engineer v Tamy
EUT ! Nirslass Hndule
Powerx i OC SV From Froljector
M8 ¢
Test Mode 7 TEEE: 802.11n AT20 CH1T Z46ZTX
Ant. Cakle Anp Emiszion
Frea. Factor ILosa Factor Reading Level Limite Margin -Remark
(MHEZ) {d8/m) {d3) (dB) {dBuV) (dBuV/m) {dBuV/m} (dB)
i 2460.79 Z7.5E 6.62 354.068 £55.24 85.45 TL4.00 -—=11.55 Feak
b 483,50 27.58 6.7 34.93 35.31% 25.37 4,00 38,63 Fazk
3 2492.10 27.5E €.7TF 34.063 37.44 ST 12 T4.00 36.2E Feak
Femarkga; 1, Emisason Tayals LArteanns TAZTDOF

2. The emiszion levels that are
I1im:t are mot reporsted.

ESL~
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FCC ID: 2AEWQETWML100U

Level
120

{dBuV/m)

Date: 2015-03.05

W’“"“‘W

FCC PART 15C PEAK

| FCC PART 15C AV

fak

LWLAﬂuwmhﬁAM““%”V1h4\

2450

Sice
Dis.
Iamin

Env. /

no.
row

{ AnC.
Ins.
Engineer

EQT

Power

M/H

2470, 2480,
Frequency (MHz)

¢ 3m Chamber Data no. @
¥ 3m ANT 1-18G Ant. pol.
i FCT PART 15C FEAX
i Temp:25.6' ;Humi;S6%:Preas:101.52kFPa
v Teny
¢ Wirelass Modpis

DC 5V From Prajector

t EI-WMLiGOT

2490, 2500

ToL

: HORIZONTAT

Taszt Mods IEEE B0DZ.11n HT2D CHI1 2463TX
Ant. Cable Amp Emiasicn
Freq. Factor Loss- Factor Heading Zevel Limites Margin BRemark
[MHE=) [d8/m) (48] (d3] (dBuV) (d8uaV/m) [(dBuV/m} |dB)
4 24e4.453 ZT.38 6.62 354.96 g4.81 £4 .82 =-10,.22 Feak
bt Z483.509 2758 8,71 34.93 3T7.22 37.4E 36.52 Feak
3 249%.45 27.57 §:.73 34.0D 38.53 38.83 35517 Peak

REemari=s:

Canlie Loss
below the

FaoLaor + L

Emission Level= Zntenna -
The smission levels that are: 20dB

iimit are not repcrted.
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FCC ID: 2AEWQETWML100U

Site no : 3m Chambe

. s
Dis. / Eomc., : 3m ANT 1-2
]

Laimir

Level (dBuV/m)
20

Date: 2015-03-05

-

R Eﬁf JEM EMHPEAH

60

1

FCj

- PART 15C AV

&
|

Yo

Frequency (MHz)

Env, J Ina, ¢ Temp:25.6' :Humi:S6%,;Preas:101.52kFa
Engineer : Tony

EUT T Wivelsssy Module

Power + DC: BV From Frojector

H/N : ET-WMZ1000

TIest Mode ¢+ IEEE BO2.1in HIAO CHI 2422TX

cabkle Zmp Tmisazon
Iosa Factor Esading Level
{d8) [d2) (dBLV) (dBa¥V/m)

n =
3]

— 1

i =3 o
« a4 o) &i 0 &
el

a

2300 2330, 2360. 2380,

Limita Margin

(d3uV/m) (48

2450

2331.0 2 3 €.5¢ 34.23 35.52 35.56 75.00 38.4

2385 .00 27,84 E.E2 34,18 36 8B 37 .06 74,00 38,8
2400,00 ZT7.61 €.62 34.1E 43.52 43,57 74.00 30,4
2425.55 27T.eG .66 34.12 3Z.32 £2.486 74.00 -2,4
Remarks: 1. Emissicn Level= Antenna Tactor + Cakie ILoss — Amp Fa
2., The emission levels that are ZO0dB below the official

Ismit Aare not reporced.

i

B

iy

+ Reading.
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FCC ID: 2AEWQETWML100U

9 Level (dBuVim) Date: 2015-03-05

i
-

{ F&G FART iﬁa PEAK

1

A ek PART 158 AV

—

2300 2330, 2360, 2390, 2420, 2450
Frequency (MHz)

SiTe no. ¢ 3m Chamber Data mo. -1 E04

Dis. [ Anu. 1 Em ANT 1-1E3 Ant. pol., ¢t VERTICAL
Limit + ECC BART 15C PERY

Env, / Ins., ¢ Temp:25.6":Humi;56%;FPreas:101.52kFa

Engineer 1 Tomy

EUT i Wirsleas Module

Power » DC SV From Projector

MY v ET-FMIiOcU

Tesr Modes : TEEE B0Z2.311n ET40 CHY 2422TX

ADT. Cable Anp Emizaion
Freq. Factor Loss Factor Reading Level Limite Margisn Remark
(MHz) (dB/m) (dB3) (dB) (dBuV) (d8uV/m) (d8aV/m) (d2)
1 23346,80° 27.70 .36 34.22 37.%s 37.aB T4.50 36.52 Feak
Z 23893.00, 27.6% §.62 34.18 3[E.OL 3=2.08 T4.00 35.92 Feak
3 2200.00 27.61 6.62: 54,18 46.44 456.4% T4.00 2T:52 Peak
4 2825,585 Z7.60 6.66 354,12 84¢.17 84.31 T4.00 —=-106.33 Feak

Remarks: 1. Emission Level= Antenna Factar + Cable Loss - BAmp Facto
2. The emigaicn levels thav are 2048 below the official
Jimic are not reparted,

1
H

|
o
i
(1
(43
e
o
Wl
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FCC ID: 2AEWQETWML100U

10 L2¥e! (@BUVIM) Date: 2015.03.05
[ 1
| MAﬂiMUA4% FCC PART 15C PEAK
FCC PART 15C AV
5

2430

2450,

2470

24490,
Frequency (MHz)

2510. 2530

Site no, ¢ 3 Chamber Bata no. : 549
Dis, / Ant, & 3m ANT i-isg Ant. pol,.. ¢ VERIICAL
Limit » FCC EART 15C PERK
Env. / Ifig.  Temp:ZS.6" Humi:S56%,Presa:1001.52kFa
Encineer + Tony
EUT : Wiiremlass Medole
Power : DC 5V From Prajector
MIN -
Tear Mods 2 CHT 248527TX
Rnc. Ceble Iump Emission
Freag. Factor gas Factocr Reading Level Limits Margin Hemsrk
MEz) (dB/m) (EE) (2B) (d3u¥) (83u¥/m) (d2av/m) (48}
1 2456.80 27.59 6€.692 34,00 83.84 84.03 -10.63 Peak
z 2483, 80 27 .88 6.7 34.03 33_.886 40,3132 33.8¢8 Ferk
3 2492.20 27.57 673 34,00 358.33 33.63 34.37 Feak
Reparks: 1, Emiasion Teval= AGngenna Factor = Cable Loas — 4mp Fagotor + Reading.
2. The emission levels that are 20dB below the official

limit are pot reporced.
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FCC ID: 2AEWQETWML100U

0 Level (dBuVim)

Date: 2015-03-05

1

FCC PART 15C PEAK

60

FCC PART 15C AV

2430

Z4 e
SILEe. DO

2450, 2470, 2490,

Frequency (MHz)

2510, 2530

3m Chamber Data na.

Dis, / Ant., : 3m BNT 1-18CG Ant, pol. 5 HORIZCONTAL
Limit : FOCT BEET 15C FEARX

Env. -/ Ins.  TemMpi25.6' rHumiiSE% I Presst101.52kPa

Engineex : Tony

EOT : Wireleas Modnie

Fowesr + DC SV From Projector

H/N : ET-WMLID0U

Test Mode : IEEE 802.11n HT49 GB7 2452TX

Ant., Cable Amp Emissicon
Tred. Factor Loss Facror Reading Level Limizs Margin ERemark
(MH=zZ) 48/ m) (d8) (dB) (dBuV) (dB5uV/m) [dBuV/m) (a8}
1 2455.70 27.5%9 €.,6% 34,05 824,21 24,40 T4.00 —10.40 Feak
2 Z2483.50 27.58 E.71 34,03 36.42 3E6.6% T4 .00 37.32 Feak
3 2502.00 27,57 $:73 34,00 35.27 35.57 74 .00 38.43 Feak
Eemarka: 1, Emisairsn Iaval= Onvanna Facteor = Cable Ioas - Amp FTactor = Reading.
2. The emission levels that are Z0dS: below the official
iimit are pot reported,
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FCCID: 2AEWQETWML100U

6 6dB & 20dB Bandwidth Test

6.1 Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

6.2  Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074
(1). Set resolution bandwidth (RBW) = 100 kHz.
(2). Set the video bandwidth (VBW) = 3 x RBW.

(3). Detector = Peak.

(4). Trace mode = max hold.
(5). Sweep = auto couple.

(6). Allow the trace to stabilize.

(7). Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB relative

to the maximum level measured in the fundamental emission.

6.3  Test Result

EUT: Wireless Module
M/N: ET-WML100U
Test date: 2015-03-07 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth 20dB bandwidth Limit
Test Mode CH (MHz) (MHz) (KH2)
CH1 10.231 16.151 >500
IEEE 802.11 b CH®6 10.326 16.161 >500
CH11 10.409 16.188 >500
CH1 16.484 18.376 >500
IEEE 802.11 g CH®6 16.498 18.163 >500
CH11 16.537 18.255 >500
CH1 17.360 18.883 >500
IEEEH.?.OZZ(')H n CH®6 17.559 18.932 >500
CH11 17.616 18.993 >500
CH1 35.353 39.480 >500
IEEEH.?Ofdll 4 CH4 35.593 39.627 >500
CH7 35.750 39.507 >500
Conclusion : PASS
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FCCID:

6.4

2AEWQETWML100U

6dB Test Data

Test Mode: IEEE 802.11b 2412MHz
== Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth 1 ]

Ref 20 dBm Atten 30 dB
#Peak

Log >
10

dB/

A=

Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz #VBW 100 kHz  Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 % |
14.2273 MHz xdB  -6.00dB

Transmit Freq Error -36.593 kHz
| x dB Bandwidth 10.231 MHz

I Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11b 2437MHz
= Agilent

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB

#Peak
9

—

Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz #VBW 100 kHz ~ Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %
14.3553 MHz xdB  -6.00dB

Transmit Freq Error -65.377 kHz
x dB Bandwidth 10.326 MHz

I Freg/Channel

Center Freq
2.43700000 GHz

Start Freq
2.41700000 GHz

Stop Freq
2.45700000 GHz

CF Step
4.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCCID:

2AEWQETWML100U

Test Mode: IEEE 802.11b 2462MHz

= Agilent

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB

I Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.44200000 GHz

#Peak
Log o>
10

Stop Freq
2.48200000 GHz

dB/
]

CF Step
4.00000000 MHz
Auto Man

Center 2.462 GHz Span 40 MHz

Freq Offset
0.00000000 Hz

#Res BW 100 kHz #VBW 100 kHz  Sweep

Signal Track
On Off

14.2242 MHz xdB  -6.00dB

Transmit Freq Error -35.767 kHz
x dB Bandwidth 10.409 MHz
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FCCID: 2AEWQETWML100U

Test Mode: IEEE 802.11g 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz

- =

2.39200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log > 2.43200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIEUReNYIZv4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  99.00 % (IINNEIEEIEES

16.4336 MHz xdB  -6.00dB

Transmit Freq Error -21.740 kHz
| x dB Bandwidth 16.484 MHz

Test Mode: IEEE 802.11g 2437MHz
== Agilent

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.43700000 GHz

- =

2.41700000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak

Stop Freq
> 2.45700000 GHz

CF Step
sl 400000000 MHz
Auto Mag

Freq Offset
Center 2.437 GHz SIEURAeNY/3v4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz Sweep

Signal Track

Occupied Bandwidth Occ BW % Pwr  99.00 % (HS s
16.4546 MHz xdB  -6.00dB

Transmit Freq Error -46.968 kHz
x dB Bandwidth 16.498 MHz
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Test Mode: IEEE 802.11g 2462MHz

"
Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz
2.44200000 GHz
Ref 20 dBm Atten 30 dB
#Peak
Stop Freq
Log > Pt prencim it 2.48200000 GHz
10
dB/ CF Step
kas  4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIEUReNYIZv4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  99.00 % (IINNEIEEIEES
16.4590 MHz xde - -600dB
Transmit Freq Error -26.870 kHz
x dB Bandwidth 16.537 MHz
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Test Mode: IEEE 802.11n HT20 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz

- =

2.39200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
fpeak Stop Freq
Log > 2.43200000 GHz
10
dB/ CF Step
A 4.00000000 MHZ
Auto Man
Freq Offset
Center 2.412 GHz SEUR I YZv4  0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
. : Signal Track
Occupied Bandwidth Occ BW 9% Pwr 9900 % (IS off

17.5628 MHz xdB  -6.00dB

Transmit Freq Error -25.008 kHz
| x dB Bandwidth 17.360 MHz

Test Mode: IEEE 802.11n HT20 2437MHz
== Agilent

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.43700000 GHz

- =

2.41700000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak

Stop Freq
> 2.45700000 GHz

CF Step
lai  4,00000000 MHz
Auto Man

Freq Offset
Center 2.437 GHz SIEURAeNY/3v4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz Sweep

Occupied Bandwidth Occ BW 9 Pur 9.0 9% (ISR

17.5318 MHz xdB  -6.00dB

Transmit Freq Error -57.011 kHz
x dB Bandwidth 17.559 MHz
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Test Mode: IEEE 802.11n HT20 2462MHz

"
Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz
2.44200000 GHz
Ref 20 dBm Atten 30 dB
#Peak
Stop Freq
Log > Pttt 2.48200000 GHz
10
dB/ CF Step
LS 4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIEUReNYIZv4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  99.00 % (IINNEIEEIEES
17.5518 MHz xds  -6.00dB
Transmit Freq Error -27.274 kHz
x dB Bandwidth 17.616 MHz
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Test Mode: IEEE 802.11n HT40 2422MHz
= Agilent

——

ChFreq  2.422 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.42200000 GHz

Start Freq
2.39700000 GHz

Ref 20 dBm Atten 30 dB
#Peak

Stop Freq
&89 W < 2.44700000 GHz
dB/ A CF Step

5.00000000 MHz

Auto Man
Freq Offset
Center 2.422 GHz SEUNRYzv4  0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz _ Sweep
Occupied Bandwidth OccBW % Pur 9.0 % | [INCIEESAS

35.8665 MHz xdB  -6.00dB

Transmit Freq Error -14.538 kHz
| x dB Bandwidth 35.353 MHz

Test Mode: IEEE 802.11n HT40 2437MHz
== Agilent

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.43700000 GHz

Ref 20 dBm Atten 30 dB
#Peak

I Freg/Channel

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
Center 2.437 GHz 0.00000000 Hz

#Res BW 100 kHz #VBW 100 kHz __ Sweep
Occupied Bandwidth Occ BW % Pwr  99.00 % OnSignaI Tragif
35.9137 MHz xdB  -6.00dB

Transmit Freq Error -34.771 kHz
x dB Bandwidth 35.593 MHz
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Test Mode: IEEE 802.11n HT40 2452MHz
= Agilent

Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log Is
10
dB/

Center 2.452 GHz Span 50 MHz

I Freg/Channel

Center Freq
2.45200000 GHz

Start Freq
2.42700000 GHz

Stop Freq
2.47700000 GHz

CF Step
5.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

#Res BW 100 kHz #VBW 100 kHz  Sweep

35.9144 MHz xdB 6008

Signal Track
On Off

Transmit Freq Error -40.241 kHz
x dB Bandwidth 35.750 MHz
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6.5 20dB Test Data

Test Mode: IEEE 802.11b 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth I 2.41200000 GHz

B

2.39200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak
Log
10

dB/ CF Step
o= 4.00000000 MHz

> Stop Freq
2.43200000 GHz

Auto Man
Freq Offset
Center 2.412 GHz SEURAYIEY4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz ~ Sweep
Occupied Bandwidth S R >gnal Track

14.2273 MHz xdB  -6.00dB

Transmit Freq Error -36.593 kHz
| x dB Bandwidth 10.231 MHz

Test Mode: IEEE 802.11b 2437MHz
== Agilent

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.43700000 GHz

. I

2.41700000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak
Log
10
dB/ CF Step

| 4.00000000 MHz
Auto Mag

Y Stop Freq
2.45700000 GHz

Freq Offset
Center 2.437 GHz SEUReNYIsv4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep

Signal Track

Occupied Bandwidth Occ BW 9% Pwr  99.00 % (S8 s
14.3553 MHz xdB  -6.00dB

Transmit Freq Error -65.377 kHz
| x dB Bandwidth 10.326 MHz
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Test Mode: IEEE 802.11b 2462MHz

= Agilent

Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB

I Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.44200000 GHz

#Peak
Log o>
10

Stop Freq
2.48200000 GHz

dB/
]

CF Step
4.00000000 MHz
Auto Man

Center 2.462 GHz Span 40 MHz

Freq Offset
0.00000000 Hz

#Res BW 100 kHz #VBW 100 kHz  Sweep

Signal Track
On Off

14.2242 MHz xdB  -6.00dB

Transmit Freq Error -35.767 kHz
x dB Bandwidth 10.409 MHz
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Test Mode: IEEE 802.11g 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz

- =

2.39200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log > 2.43200000 GHz
10
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIEUReNYIZv4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  99.00 % (IINNEIEEIEES

16.4336 MHz xdB  -6.00dB

Transmit Freq Error -21.740 kHz
| x dB Bandwidth 16.484 MHz

Test Mode: IEEE 802.11g 2437MHz
== Agilent

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.43700000 GHz

- =

2.41700000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak

Stop Freq
> 2.45700000 GHz

CF Step
sl 400000000 MHz
Auto Mag

Freq Offset
Center 2.437 GHz SIEURAeNY/3v4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz Sweep

Signal Track

Occupied Bandwidth Occ BW % Pwr  99.00 % (HS s
16.4546 MHz xdB  -6.00dB

Transmit Freq Error -46.968 kHz
x dB Bandwidth 16.498 MHz
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Test Mode: IEEE 802.11g 2462MHz

"
Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz
2.44200000 GHz
Ref 20 dBm Atten 30 dB
#Peak
Stop Freq
Log > Pt prencim it 2.48200000 GHz
10
dB/ CF Step
kas  4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIEUReNYIZv4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  99.00 % (IINNEIEEIEES
16.4590 MHz xde - -600dB
Transmit Freq Error -26.870 kHz
x dB Bandwidth 16.537 MHz
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Test Mode: IEEE 802.11n HT20 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.41200000 GHz

- =

2.39200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
fpeak Stop Freq
Log > 2.43200000 GHz
10
dB/ CF Step
A 4.00000000 MHZ
Auto Man
Freq Offset
Center 2.412 GHz SEUR I YZv4  0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
. : Signal Track
Occupied Bandwidth Occ BW 9% Pwr 9900 % (IS off

17.5628 MHz xdB  -6.00dB

Transmit Freq Error -25.008 kHz
| x dB Bandwidth 17.360 MHz

Test Mode: IEEE 802.11n HT20 2437MHz
== Agilent

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.43700000 GHz

- =

2.41700000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
#Peak

Stop Freq
> 2.45700000 GHz

CF Step
lai  4,00000000 MHz
Auto Man

Freq Offset
Center 2.437 GHz SIEURAeNY/3v4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz Sweep

Occupied Bandwidth Occ BW 9 Pur 9.0 9% (ISR

17.5318 MHz xdB  -6.00dB

Transmit Freq Error -57.011 kHz
x dB Bandwidth 17.559 MHz
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Test Mode: IEEE 802.11n HT20 2462MHz

"
Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.46200000 GHz
2.44200000 GHz
Ref 20 dBm Atten 30 dB
#Peak
Stop Freq
Log > Pttt 2.48200000 GHz
10
dB/ CF Step
LS 4.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIEUReNYIZv4 0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  99.00 % (IINNEIEEIEES
17.5518 MHz xds  -6.00dB
Transmit Freq Error -27.274 kHz
x dB Bandwidth 17.616 MHz
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Test Mode: IEEE 802.11n HT40 2422MHz
= Agilent

——

ChFreq  2.422 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.42200000 GHz

Start Freq
2.39700000 GHz

Ref 20 dBm Atten 30 dB
#Peak

Stop Freq
&89 W < 2.44700000 GHz
dB/ A CF Step

5.00000000 MHz

Auto Man
Freq Offset
Center 2.422 GHz SEUNRYzv4  0.00000000 Hz
#Res BW 100 kHz #VBW 100 kHz _ Sweep
Occupied Bandwidth OccBW % Pur 9.0 % | [INCIEESAS

35.8665 MHz xdB  -6.00dB

Transmit Freq Error -14.538 kHz
| x dB Bandwidth 35.353 MHz

Test Mode: IEEE 802.11n HT40 2437MHz
== Agilent

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.43700000 GHz

Ref 20 dBm Atten 30 dB
#Peak

I Freg/Channel

Start Freq
2.41200000 GHz

Stop Freq
2.46200000 GHz

CF Step
5.00000000 MHz
Auto Man

Freq Offset
Center 2.437 GHz 0.00000000 Hz

#Res BW 100 kHz #VBW 100 kHz __ Sweep
Occupied Bandwidth Occ BW % Pwr  99.00 % OnSignaI Tragif
35.9137 MHz xdB  -6.00dB

Transmit Freq Error -34.771 kHz
x dB Bandwidth 35.593 MHz
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Test Mode: IEEE 802.11n HT40 2452MHz
= Agilent

Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

Ref 20 dBm Atten 30 dB
#Peak

Log Is
10
dB/

Center 2.452 GHz Span 50 MHz

I Freg/Channel

Center Freq
2.45200000 GHz

Start Freq
2.42700000 GHz

Stop Freq
2.47700000 GHz

CF Step
5.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

#Res BW 100 kHz #VBW 100 kHz  Sweep

35.9144 MHz xdB 6008

Signal Track
On Off

Transmit Freq Error -40.241 kHz
x dB Bandwidth 35.750 MHz
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7 OUTPUT POWER TEST

7.1  Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

7.2  Test Procedure

7.3Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074

(1)Set span to at least 1.5 times the OBW.

(2)Set RBW = 1-5% of the OBW, not to exceed 1 MHz.

(3)Set VBW > 3 x RBW.

(4)Number of points in sweep > 2 x span / RBW. (This gives bin-to-bin spacing < RBW/2, so
that narrowband signals are not lost between frequency bins.)

(4)Sweep time = auto.

(5)Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(6)If transmit duty cycle < 98 %, use a sweep trigger with the level set to enable triggering only
on full power pulses. The transmitter shall operate at maximum power control level for the
entire duration of every sweep. If the EUT transmits continuously (i.e., with no off intervals)
or at duty cycle > 98 %, and if each transmission is entirely at the maximum power control
level, then the trigger shall be set to “free run”.

(7)Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(8)Compute power by integrating the spectrum across the OBW of the signal using the
instrument’s band power measurement function, with band limits set equal to the OBW band
edges. If the instrument does not have a band power function, sum the spectrum levels (in
power units) at intervals equal to the RBW extending across the entire OBW of the spectrum.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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7.4

Test Result

EUT: Wireless Module

M/N: ET-WML100U

Test date: 2015-03-08

Tested by: Tony.Tang \ Testsite: RF Site

Pass
Test Mode CH Conducted Power Limit
(dBm) (dBm)
CH1 6.72 30
IEEE 802.11 b CHG6 6.77 30
CH11 7.02 30
CH1 5.62 30
IEEE 802.11 ¢ CHG6 5.91 30
CH11 5.30 30
CH1 4.07 30
IEEE 802.11 n CH6 363 30
HT 20
CH11 3.98 30
CH1 2.75 30
IEEE 802.11 n CHA > 14 30
HT 40
CH7 2.23 30

Conclusion : PASS
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7.5  Test Data
Test Mode: IEEE 802.11 b 2412MHz

== Agilent

Ch Freq 2.412 GHz Trig Free

Channel Power ] 2.41200000 GHz

Center Freq

Freg/Channel

Start Freq
2.39988675 GHz
Ref 10 dBm Atten 20 dB
#Avg Stop Freq
Log 2.42411325 GHz
10
dB/ CF Step
2.42265000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SIELPZvaRVisrd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
) Signal Track
Channel Power Power Spectral Density on Off

6.72 dBm /20.0000 MHz -66.29 dBm/Hz

Test Mode: IEEE 802.11 b 2437MHz

== Agilent

Ch Freq 2.437 GHz Trig Free

Channel Power ] 2.43700000 GHz

Center Freq

I Freg/Channel

Start Freq
2.42488000 GHz
Ref 10 dBm Atten 20 dB
Log 2.44912000 GHz
10
dB/ CF Step

SN 2.42400000 MHz
Auto Mag

Center 2.437 GHz SIEL P2 ZRVIsrd 0.00000000 Hz

Freq Offset

#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density on

Signal Track

Off

6.77 dBm /20.0000 MHz -66.24 dBm/Hz
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Test Mode: IEEE 802.11 b 2462MHz
== Agilent

Ch Freq
Channel Power

2.462 GHz

Trig Free

Ref 10 dBm
#Avg

Log

10

dB/

Center 2.462 GHz
#Res BW 300 kHz

Channel Power

7.02 dBm /20.0000 MHz

Atten 20 dB

Span 24.3 MHz

#VBW 1 MHz

Power Spectral Density

-65.99 dBm/Hz

| Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.44985000 GHz

Stop Freq
2.47415000 GHz

CF Step
2.43000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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Test Mode: IEEE 802.11 g 2412MHz
=< Agilent |Freq/ChanneI

Ch Freq 2.412 GHz Trig Free Center Freq

Channel Power I /00006

| Imeew

2.39822000 GHz

Ref 10 dBm Atten 20 dB

#Avg R S WV e Stop Freq
Log 2.42578000 GHz

10
dB/ CF Step
A > 75600000 MHz

Auto Man
Freq Offset
Center 2.412 GHz SIEUWARTRYIZF4 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
. Signal Track
Channel Power Power Spectral Density on Off

5.62 dBm /20.0000 MHz -67.39 dBm/Hz

Test Mode: IEEE 802.11 g 2437MHz
= Agilent |Freq/ChanneI

Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power I 00006

- mww=

2.42338000 GHz

Ref 10 dBm Atten 20 dB

AT A A AT AN Stop Freq
2.45062000 GHz

CF Step
2.72400000 MHz
Auto Man

Freq Offset
Center 2.437 GHz SIELWA#ZaVIZvd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz

] Signal Track
Channel Power Power Spectral Density on Off

5.91 dBm /20.0000 MHz -67.10 dBm/Hz
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Test Mode: IEEE 802.11 g 2462MHz
= Agilent

2.462 GHz

Ch Freq
Channel Power

Atten 20 dB

Ref 10 dBm
#Avg

Log

10

daB/

Center 2.462 GHz
#Res BW 300 kHz

Channel Power

5.30 dBm /20.0000 MHz

I Freg/Channel

Trig Free

Center Freq
2.46200000 GHz

Start Freq
2.44831000 GHz

Stop Freq
2.47569000 GHz

CF Step
2.73800000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Span 27.38 MHz

#VBW 1 MHz

. Signal Track
Power Spectral Density on Off

-67.71 dBm/Hz
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Test Mode: IEEE 802.11n HT20 2412MHz
= Agilent |Freq/ChanneI

Ch Freq 2.412 GHz Trig Free Center Freq

Channel Power I /00006

| Imew

2.39784000 GHz

Ref 10 dBm Atten 20 dB

#Avg ARRANTAIT A AN i Stop Freq

Log 2.42616000 GHz
10
dB/ CF Step
&% 5 53500000 MHz

Auto Man
Freq Offset
Center 2.412 GHz Sl RevAVlzkd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
. Signal Track
Channel Power Power Spectral Density on Off

4.07 dBm /20.0000 MHz -68.94 dBm/Hz

Test Mode: IEEE 802.11 n HT20 2437MHz
= Agilent |Freq/ChanneI

Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power I 00006

- mww=

2.42280000 GHz

Ref 10 dBm Atten 20 dB

Stop Freq
2.45120000 GHz

CF Step
AN 2 34000000 MHz
Auto Man

Freq Offset
Center 2.437 GHz SIE R AY(EFd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz

] Signal Track
Channel Power Power Spectral Density on Off

3.63 dBm /20.0000 MHz -69.38 dBm/Hz
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Test Mode: IEEE 802.11 n HT20 2462MHz
= Agilent

Ch Freq 2.462 GHz Trig Free Center Freq

Channel Power _- 2.46200000 GHz

.

2.44775500 GHz

I Freg/Channel

Ref 10 dBm Atten 20 dB
#Avg Stop Freq
Log 2.47624500 GHz
10
dB/ CF Step
AW 284900000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SRR IRV  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
. Signal Track
Channel Power Power Spectral Density on Off

3.98 dBm /20.0000 MHz -69.03 dBm/Hz
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Test Mode: IEEE 802.11 n HT40 2422MHz
= Agilent |Freq/ChanneI

Ch Freq 2.422 GHz Trig Free Center Freq

Channel Power I o000

| Imew

2.39239000 GHz

Ref 10 dBm Atten 20 dB

#Avg Stop Freq

Log 2.45161000 GHz

10

dB/ W CF Step
5.92200000 MHz
Auto Mag

Freq Offset
Center 2.422 GHz SENRvAV(EFd 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz

] Signal Track
Channel Power Power Spectral Density on Off

2.75 dBm /40.0000 MHz -73.27 dBm/Hz

Test Mode: IEEE 802.11 n HT40 2437MHz
= Agilent |Freq/ChanneI

Ch Freq 2.437 GHz Trig Free Center Freq

Channel Power I 00006

- mww=

2.40728000 GHz

Ref 10 dBm Atten 20 dB

Stop Freq
2.46672000 GHz

M CF Step
5.94400000 MHz
Auto Man

Freq Offset
Center 2.437 GHz SIERNCRVAVIEyd  0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz

] Signal Track
Channel Power Power Spectral Density on Off

2.14 dBm /40.0000 MHz -73.88 dBm/Hz
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Test Mode: IEEE 802.11 n HT40 2452MHz
= Agilent

Ch Freq
Channel Power

2.452 GHz

Trig Free

Ref 10 dBm Atten 20 dB
#Avg

Log

10

dB/

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

2.23 dBm /40.0000 MHz

fi

Span 59.26 MHz

#VBW 3 MHz

Power Spectral Density

-73.79 dBm/Hz

I Freg/Channel

Center Freq
2.45200000 GHz

Start Freq
2.42237000 GHz

Stop Freq
2.48163000 GHz

CF Step
5.92600000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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8 POWER SPECTRAL DENSITY TEST

8.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

8.2  Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.

2, Follow the test procedure as described in KDB 558074

(1). Set analyzer center frequency to DTS channel center frequency.

(2). Set the span to 1.5 times the DTS bandwidth.

(3). Set the RBWto: 3 kHz < RBW < 100 kHz.

(4). Setthe VBW = 3 RBW.

(5). Detector = peak.

(6). Sweep time = auto couple.

(7). Trace mode = max hold.

(8). Allow trace to fully stabilize.

(9). Use the peak marker function to determine the maximum amplitude level.
(10). If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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8.3  Test Result

EUT: Wireless Module
M/N: ET-WML100U
Test date: 2015-03-07 \ Tested by: Tony Tang | Test site: RF site
Pass
Power densit Limit
Test Mode CH (dBm/3kHz)y (dBm/3KHz)
CH1 -6.23 8
IEEE 802.11 b CH®6 -6.60 8
CH11 -6.58 8
CH1 -11.98 8
IEEE 802.11 g CH6 -12.50 8
CH11 -12.07 8
CH1 -12.13 8
IEEE 802.11 n
HT 20 CH6 -11.85 8
CH11 -11.59 8
CH1 -19.65 8
IEEE 802.11 n
HT 40 CH4 -19.89 8
CH7 -19.61 8
Conclusion: PASS
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8.4 Test Data
Test Mode: IEEE 802.11b 2412MHz

i Agilent Freg/Channel
Mkrl 2.41369 GHz
?:;&O dBm Atten 20 dB -6.231 dBm Center Freq
2.41200000 GHz
Log
10 1
dB/ Start Freq
%\M 2.40432675 GHz
LW Stop Freq
2.41967325 GHz
CF Step
1.53465000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.412 GHz Span 15.35 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.755 s (401 pts)

Test Mode: IEEE 802.11b 2437MHz

= Agilent Freg/Channel
Mkrl 2.43867 GHz
Egz;lio dBm Atten 20 dB -6.599 dBm Center Freq

2.43700000 GHz
Log

10

1
dB/ L Start Freq
WNWWMMM 2.42925500 GHz
Stop Freq

2.44474500 GHz

CF Step
1.54900000 MHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.437 GHz Span 15.49 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.771 s (401 pts)
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Test Mode: IEEE 802.11b 2462MHz
= Agilent

Ref 10 dBm Atten 20 dB
Peak

Log

10

Center 2.462 GHz
#Res BW 3 kHz #VBW 10 kHz

Mkrl 2.46368 GHz
-6.575 dBm

Span 15.61 MHz
Sweep 1.785 s (401 pts)

Freg/Channel

2.46200000 GHz

Center Freq

2.45419500 GHz

Start Freq

2.46980500 GHz

Stop Freq

1.56100000 MHz
Auto Mag

CF Step

0.

Freq Offset
00000000 Hz

Signal Track

Oon

Off
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Test Mode: IEEE 802.11g 2412MHz
= Agilent

Freg/Channel
Mkrl 2.41441 GHz

Ref 10 dBm Atten 20 dB -11.98 dBm
Peak

Log

10

dB/ Start Freq

WWWWM 2.39963700 GHz
Stop Freq

2.42436300 GHz

Center Freq
2.41200000 GHz

CF Step
2.47260000 MHz
ﬁM, Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.412 GHz Span 24.73 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.828 s (401 pts)
Test Mode: IEEE 802.11g 2437MHz
= Agilent IFreq/ChanneI

Mkrl 2.43762 GHz
Ref 10 dBm Atten 20 dB -12.5dBm
Peak
Log

10
ds/ Start Freq
2.42462500 GHz

1
Stop Freq
2.44937500 GHz
CF Step
2.47500000 MHz
Auto Man
V1 S2 ’N\

Freq Offset
S3 FC 0.00000000 Hz

Center Freq
2.43700000 GHz

AA
Signal Track
On Off
Center 2.437 GHz Span 24.75 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.83 s (401 pts)
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Test Mode: IEEE 802.11g 2462MHz
= Agilent

Ref 10 dBm
Peak

Log

10

daB/

Atten 20 dB

Center 2.462 GHz
#Res BW 3 kHz

#VBW 10 kHz

Mkrl 2.46572 GHz
-12.07 dBm

Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.44959500 GHz

Stop Freq
2.47440500 GHz

Auto Mag!

CF Step
2.48100000 MHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 24.81 MHz
Sweep 2.837 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2412MHz

i Agilent Freg/Channel
Mkrl 2.4106980 GHz
szggli(LO dBm Atten 20 dB -12.13 dBm Center Freq
2.41200000 GHz
Log
10
4B/ Start Freq

2.39898000 GHz

Stop Freq
2.42502000 GHz

CF Step
2.60400000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.412 GHz Span 26.04 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.978 s (401 pts)
Test Mode: IEEE 802.11n HT20 2437MHz
= Agilent IFreq/ChanneI

Mkrl 2.43819 GHz
Ref 10 dBm Atten 20 dB -11.85 dBm
Peak
Log
10
ds/ 1 Start Freq
2.42383000 GHz

Stop Freq
2.45017000 GHz
CF Step
2.63400000 MHz
Auto Man

Center Freq
2.43700000 GHz

V1 S2
s3 FC Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 2.437 GHz Span 26.34 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.012 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2462MHz
= Agilent

Freg/Channel
Mkrl 2.45949 GHz

Ref 10 dBm Atten 20 dB -11.59 dBm

Peak

Log

10
dB/ Start Freq

a
1 2.44878800 GHz
Stop Freq

2.47521200 GHz

CF Step

2.64240000 MHz

Auto Man

V1l S2 W

Freq Offset

Center Freq
2.46200000 GHz

S3 FC
AA 0.00000000 Hz
Signal Track
On Off
Center 2.462 GHz Span 26.42 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.022 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2422MHz
= Agilent

Freg/Channel
Mkrl 2.41696 GHz

Ref 10 dBm Atten 20 dB -19.65 dBm
Peak

Log

10

dB/ Start Freq
2.39548500 GHz

a
Stop Freq
2.44851500 GHz
CF Step

5.30300000 MHz
Auto Mag

Center Freq
2.42200000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.422 GHz Span 53.03 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.065 s (401 pts)
Test Mode: IEEE 802.11n HT40 2437MHz
pallaHiED! IFreq/ChanneI
Mkrl 2.44567 GHz
Ss;li.o dBm Atten 20 dB -19.89 dBm Center Freq
2.43700000 GHz
Log
10
ds/ Start Freq

2.41033000 GHz

Stop Freq
2.46367000 GHz

CF Step
5.33400000 MHz

Auto Mag

Freq Offset
m 0.00000000 Hz

Signal Track
On Off
Center 2.437 GHz Span 53.34 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.1 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2452MHz

= Agilent Freg/Channel
Mkrl 2.44693 GHz
Sg;lio dBm Atten 20 dB -19.61 dBm Center Freq
2.45200000 GHz
Log
10
dB/ Start Freq

2.42533000 GHz

Stop Freq
2.47867000 GHz

CF Step
5.33400000 MHz
Auto Man

Freq Offset
W’V‘\ 0.00000000 Hz

Signal Track
On Off
Center 2.452 GHz Span 53.34 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.1 s (401 pts)
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9 ANTENNA REQUIREMENTS

9.1 Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

9.2 Result

The antennas used for this product are Integral antenna and that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is only 2 dBi.
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10 TEST SETUP PHOTO

Conducted Test

EUT

ESL,
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Radiated Test (100(‘)35000 MHz)
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11PHOTOS OF EUT

External Photos
M/N: ET-WML100U
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External Photos
~ M/N: ET-WML100U
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External Photos
M/N: ET-WML100U
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External Photos
M/N: ET-WML100U
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Internal Photos
M/N: ET-WML100U

(il
’o‘; los oy 0%

0f .. 0 09 0

EST Technology Co., Ltd Report No. ESTE-R1503008 Page 151 of 152

ESL,



FCCID: 2AEWQETWML100U

Internal Photos
M/N: ET-WML100U
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